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EMI - TEST REPORT

Type / Model Name : M210SE
Product Description : Handheld Data Terminal (RFID)
Applicant . ACD Elektronik GmbH
Address : Engelberg 2
88480 ACHSTETTEN
GERMANY
Manufacturer - ACD Elektronik GmbH
Address . Engelberg 2
88480 ACHSTETTEN
GERMANY
Test Result according to the standards
listed in clause 1 test standards: POSITIVE

19. July 2017
Test Report No. : T41553-01-00WP y
Date of issue
sy, The test report merely corresponds to the test sample.
\\\\::_/J_/\‘-//CE Itis not permitted to copy extracts of these test results
M ( D Akks without the written permission of the test laboratory.
ATNNS Deutsche
by Akkreditierungsstelle

D-PL-12030-01-01
D-PL-12030-01-02
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FCC ID: O2FM210SE
1 TEST STANDARDS

The tests were performed according to following standards:

FCC Rules and Regulations Part 15, Subpart A - General (September, 2016)

FCC Rules and Regulations Part 15, Subpart C - Intentional Radiators (September, 2016)

Part 15, Subpart C, Section 15.205 Restricted bands of operation

Part 15, Subpart C, Section 15.207 Conducted limits

Part 15, Subpart C, Section 15.209 Radiated emission limits, general requirements

Part 15, Subpart C, Section 15.215 Additional provisions to the general radiated emission limitations
Part 15, Subpart C, Section 15.225 Operation within the band 13.110 — 14.010

Part 15, Subpart C, Section 15.247 Operation within the bands 902 - 928 MHz, 2400 - 2483.5 MHz and

5725 - 5850 MHz

FCC Rules and Regulations Part 15, Subpart E — Unlicensed National Information Infrastructure Devices
(September, 2016)

Part 15, Subpart E, Section 15.407 Operation within the bands 5.15 - 5.25 GHz, 5.25 - 5.35 GHz, 5.47 -
5.725 GHz and 5.725 - 5.85 GHz

ANSI C63.10: 2013 Testing Unlicensed Wireless Devices

ETSI TR 100 028 V1.3.1: 2001-03 Electromagnetic Compatibility and Radio Spectrum Matters (ERM);
Uncertainties in the Measurement of Mobile Radio Equipment
Characteristics—Part 1 and Part 2

KDB 558074 D01 v04 Guidance for performing compliance measurements on digital
transmission systems (DTS) operating under §15.247

KDB 789033 D02 v01r04 Guidelines for compliance Testing of Unlicensed National
Information Infrastructure (U-NII) devices, May 2, 2017.
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FCC ID: O2FM210SE
2 SUMMARY

21 Testresults

FCC Rule Part Description Result
15.207 AC power line conducted emissions passed
15.209 Spurious emissions passed
15.247 Average radiated output power passed
15.407 Average radiated output power passed

2.2 GENERAL REMARKS:

The EUT is approved as battery operated RFID reader under the FCC ID: O2FM210SE. As accessory a docking
station DS210 is available for the device. In the docking station, the M210SE can be charged and transfer data. While
charging the M210SE is able to transmit. Additionally a WLAN module (FCC ID: TWG-SDCMSD40NBT) is integrated
into the device. All modules can transmit simultaneously while charging in the docking station DS210.

To show further compliance of the device, AC power line conducted emissions, spurious emissions from 30 MHz —
40 GHz and the average radiated output power of the WLAN module has been remeasured. During the
measurements, all radio modules were active and simultaneously transmitting in a typical use of the device.

For Frequencies below 1 GHz simultaneous transmission of RFID and the middle WLAN channels (CH6 and CH60)
are measured.
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FCC ID: O2FM210SE

2.3 FINAL ASSESSMENT:

The equipment under test fulfills the EMI requirements cited in clause 1 test standards.

Date of receipt of test sample : _acc. to storage records
Testing commenced on ;10 July 2017

Testing concluded on ;18 July 2017
Checked by:

Klaus Gegenfurtner
| confirm the correctness

/<, Q and Integrity of this

: ./ej% document
2017.07.19 11:11:07
+02'00'

Klaus Gegenfurtner
Teamleader Radio

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

Tested by:
Willibald Probst
; | am the author of this
W %&L document
2017.07.19 11:10:05
+02'00'

Willibald Probst
Radio Team
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FCC ID: O2FM210SE
3 EQUIPMENT UNDER TEST

3.1 Photo documentation of the EUT — Detailed photos see attachment A

3.2 Power supply system utilised

Power supply voltage : 7.2V DC Li-ion Battery
15V DC (external power supply, while in docking station)

All tests were carried out with the AC/DC power supply supplied by the manufacturer.

3.3 Short description of the equipment under test (EUT)

The EUT is a mobile handheld Data Terminal with an integrated RFID reader, operating at 13.56 MHz (FCC ID:
O2FM210SE). Additionally, a WLAN module (FCC ID: TWG-SDCMSD40NBT) is integrated into the device. It can be
charged and operated in a docking station (DS210), which is available as accessory. While in the docking station, all
radio modules can transmit simultaneously.

Number of tested samples: 1

Serial number: 163000032527

EUT operation mode:

The equipment under test was operated during the measurement under the following conditions:

- charging in the docking station DS210 and simultaneous transmission of all radio modules

To achieve simultaneous transmission of all radio modules, the individual modules were operated in a operation mode
typical for the device. RFID is operated in continuous tag reading mode. For WLAN an active connection is established
to a suitable companion device, from which the M210SE is continuously pinged.

EUT configuration:

The following peripheral devices and interface cables were connected during the measurements:

- TAG Model : Mifare
- _WLAN companion device Model : Cisco Aironet 1260
Notebook Model : Dell Latidude D620
- Docking Station Model : DS210
- AC/DC power supply Model : Adapter Tech., Model STD-15026
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FCC ID: O2FM210SE
4 TEST ENVIRONMENT

4.1 Address of the test laboratory

CSA Group Bayern GmbH
Ohmstrasse 1-4

94342 STRASSKIRCHEN
GERMANY

4.2 Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 86-106 kPa

4.3 Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. It is noted that the expanded measurement
uncertainty corresponds to the measurement results from the standard measurement uncertainty multiplied by the
coverage factor k = 2. The true value is located in the corresponding interval with a probability of 95 % The
measurement uncertainty was calculated for all measurements listed in this test report acc. to CISPR 16-4-2 /
11.2003 ,Uncertainties, statistics and limit modelling — Uncertainty in EMC measurements® and is documented in
the quality system acc. to DIN EN ISO/IEC 17025. For all measurements shown in this report, the measurement
uncertainty of the test laboratory, CSA Group Bayern GmbH, is below the measurement uncertainty as defined by
CISPR. Therefore, no special measures must be taken into consideration with regard to the limits according to
CISPR. Furthermore, component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the device.

Measurement Type Range Confidence Calcula’ged
Level (%) Uncertainty
AC Conducted Spurious Emissions 0.15 MHz to 30 MHz 95% +3.29 dB
20 dB Bandwidth Center frequency of EuT 95% +25 x 1077
99% Occupied Bandwidth Center frequency of EUT 95% +25 x 1077
Radiated Spurious Emissions 9 kHz to 30 MHz 95% +3.53dB
Radiated Spurious Emissions 30 MHz to 1000 MHz 95% +3.71dB
Radiated Spurious Emissions 1000 MHz to 10000 MHz 95% +2.34dB
Peak conducted output power Center frequency of EuT 95% +3.53dB
Conducted Spurious Emissions 9 kHz to 10000 MHz 95% +2.15dB
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FCC ID: O2FM210SE
4.4 Measurement protocol for FCC

4.41 General information
4.41.1 Test methodology

Conducted and radiated disturbance testing is performed according to the procedures set out by the International
Special Committee on Radio Interference (CISPR) Publication 22, European Standard EN 55022 as shown under
section 1 of this report.

4.4.1.2 Justification

The equipment under test (EUT) is configured in a typical user arrangement in accordance with the manufacturer's
instructions. A cable is connected to each available port and either terminated with a peripheral using the appropriate
impedance characteristic or left unterminated. Where appropriate, cables are manually manipulated with respect to
each other thus obtaining maximum disturbances from the unit.

4.4.1.3 Details of test procedures

The test methods used comply with CISPR Publication 22, EN 55022 - " Information technology equipment - Radio
disturbance characteristics - Limits and methods of measurement" and with ANSI C63.4 - "Methods of Measurement
of Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz".
In compliance with 47 CFR Part 15 Subpart A, Section 15.38 testing for FCC compliance may be achieved by following
the procedures set out in ANSI C63.4 and applying the CISPR 22 limits.
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FCC ID: O2FM210SE
5 TEST CONDITIONS AND RESULTS

5.1 Conducted emissions

For test instruments and accessories used, see section 6 Part A 4.
Legend for tables:

QP-L ... QuasiPeak reading including correction factor

AV-L ...  Average reading including correction factor

D-Limit... Measured value to limit delta (margin)

5.1.1 Description of the test location

Test location: Shielded Room S2

5.1.2 Photo documentation of the test set-up

with notebook:

eee
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without notebook:
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FCC ID: O2FM210SE
5.1.3 Applicable standard

According to FCC Part 15, Section 15.207(a):

Except for Class A devices, for equipment that is designed to be connected to the public utility (AC) power line, the
radio frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the
band 150 kHz to 30 MHz shall not exceed the given limits.

5.1.4 Description of Measurement

The measurements are performed following the procedures set out in ANSI C63.10 described under item 4.4.3. If the
minimum limit margin appears to be less than 20 dB with a peak mode measurement, the emissions are remeasured
using a tuned receiver with quasi-peak and average detection and recorded on the data sheets.

5.1.5 Test result

Frequency range: 0.15 MHz - 30 MHz

Min. limit margin 13.9dB at 0.19 MHz

Limit according to FCC Part 15, Section 15.207(a):

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency

The requirements are FULFILLED.

Remarks: For detailed test result please refer to following test protocols
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FCC ID: O2FM210SE
5.1.6 Test protocol

Operation mode: charging in the docking station DS210 and Result: passed
simultaneous transmission of all radio modules (WLAN
on CH 6)

Remarks: test setup with notebook

Date: 18.07.2017

Tested by: Willibald Probst

CISPR 22/CISPR22 B - Average/
CISPR 22/CISPR22 B - QPeak/
Meas.Peak (Phase 1)

Meas.Avg (Phase 1)
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FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBuV) | Margin | Limit | (dBuV) [Margin | Limit (dB)
0.150 1 42.84 23.16 | 66.00| 15.23 40.77 | 56.00 Phase 1 9.84
0.195 1 46.48 17.34 | 63.82| 32.72 21.10 | 53.82 Phase 1 9.83
0.218 1 34.74 28.18 | 62.91| 13.16 39.76 | 52.91 Phase 1 9.82
0.263 1 36.26 25.09 | 61.35| 18.99 32.37 | 51.35 Phase 1 9.82
0.336 2 37.51 21.80 | 59.30| 24.34 24.97 | 49.30 Phase 1 9.81
0.350 2 37.58 21.39 | 58.97| 22.73 26.24 | 48.97 Phase 1 9.81
0.444 2 35.54 21.45 |56.99| 20.77 26.21 | 46.99 Phase 1 9.82
0.449 2 35.46 21.45 | 56.90| 21.50 25.41 | 46.90 Phase 1 9.82
0.650 3 36.10 19.90 | 56.00| 21.07 24.93 | 46.00 Phase 1 9.82
0.663 3 36.33 19.67 | 56.00| 21.41 24.59 | 46.00 Phase 1 9.82
0.987 3 29.87 26.13 | 56.00| 14.02 31.98 | 46.00 Phase 1 9.82
1.199 3 30.07 25.93 | 56.00| 16.95 29.05 | 46.00 Phase 1 9.81
1.200 4 29.29 26.71 |56.00| 16.21 29.79 | 46.00 Phase 1 9.81
1.551 4 29.47 26.53 | 56.00| 14.02 31.98 | 46.00 Phase 1 9.79
1.745 4 28.36 27.64 |56.00| 15.16 30.84 | 46.00 Phase 1 9.80
2.042 4 29.61 26.39 | 56.00| 13.22 32.78 | 46.00 Phase 1 9.82
2.607 5 29.11 26.89 | 56.00| 11.91 34.09 | 46.00 Phase 1 9.81
3.026 5 25.92 30.08 | 56.00| 14.69 31.31 | 46.00 Phase 1 9.82
4.470 5 28.83 27.17 | 56.00| 22.60 23.40 | 46.00 Phase 1 9.84
4.790 5 31.23 24.77 |56.00| 20.85 25.15 | 46.00 Phase 1 9.85
5.282 6 32.04 27.96 | 60.00| 23.35 26.65 | 50.00 Phase 1 9.86
5.286 6 31.63 28.37 | 60.00| 23.87 26.13 | 50.00 Phase 1 9.86
7.928 6 30.51 29.49 | 60.00| 23.55 26.45 | 50.00 Phase 1 9.90
8.243 6 30.82 29.18 [ 60.00 | 24.14 25.86 | 50.00 Phase 1 9.91
13.466 7 37.55 22.45 | 60.00| 29.09 20.91 | 50.00 Phase 1 10.09
13.547 7 37.46 22.54 | 60.00| 29.47 20.53 | 50.00 Phase 1 10.09
14.100 7 43.28 16.72 | 60.00 | 34.39 15.61 | 50.00 Phase 1 10.11
14.141 7 42.10 17.90 | 60.00| 33.81 16.19 | 50.00 Phase 1 10.12
19.385 8 31.91 28.09 | 60.00| 26.07 23.93 | 50.00 Phase 1 10.35
23.997 8 20.82 39.18 | 60.00| 14.70 35.30 | 50.00 Phase 1 10.30
25.212 8 25.21 34.79 | 60.00| 19.71 30.29 | 50.00 Phase 1 10.28
28.947 8 26.65 33.35 | 60.00| 21.49 28.51 | 50.00 Phase 1 10.21
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FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBpv) [Margin | Limit | (dBuV) [Margin | Limit (dB)
0.150 9 43.30 22.70 [ 66.00| 15.19 40.81 | 56.00 Neutral 9.85
0.200 9 45,28 18.35 | 63.63| 30.86 22.77 | 53.63 Neutral 9.84
0.218 9 34.54 28.37 | 62.91| 11.92 41.00 | 52.91 Neutral 9.83
0.258 9 36.58 24,92 [ 61.50| 17.96 33.54 | 51.50 Neutral 9.83
0.323 10 36.00 23.64 |59.64| 22.51 27.14 | 49.64 Neutral 9.82
0.575 10 33.80 22.20 | 56.00| 19.00 27.00 | 46.00 Neutral 9.82
0.579 10 33.84 22.16 [56.00| 19.41 26.59 | 46.00 Neutral 9.82
0.668 11 33.39 22.61 | 56.00| 17.76 28.24 | 46.00 Neutral 9.82
1.095 11 28.14 27.86 [ 56.00| 15.02 30.98 | 46.00 Neutral 9.82
1.167 11 28.64 27.36 [ 56.00| 13.39 32.61 | 46.00 Neutral 9.81
1.398 12 28.57 27.43 | 56.00| 15.72 30.28 | 46.00 Neutral 9.80
1.479 12 29.39 26.61 [56.00| 14.18 31.82 | 46.00 Neutral 9.80
1.745 12 27.41 28.59 [56.00| 15.11 30.89 | 46.00 Neutral 9.80
1.758 12 28.92 27.08 | 56.00| 15.21 30.79 | 46.00 Neutral 9.80
3.332 13 30.90 25.10 [ 56.00| 19.66 26.34 | 46.00 Neutral 9.84
3.390 13 31.21 24.79 |56.00| 22.41 23.59 | 46.00 Neutral 9.85
3.660 13 33.02 22.98 [56.00| 22.80 23.20 | 46.00 Neutral 9.85
4.466 13 31.71 24.29 | 56.00| 24.47 21.53 | 46.00 Neutral 9.86
4.926 14 28.87 27.13 | 56.00| 16.42 29.58 | 46.00 Neutral 9.87
6.780 14 27.74 32.26 | 60.00| 19.93 30.07 | 50.00 Neutral 9.92
8.234 14 31.92 28.08 | 60.00| 24.89 25.11 | 50.00 Neutral 9.96
8.301 14 32.02 27.98 | 60.00| 25.56 24.44 | 50.00 Neutral 9.96
13.578 15 38.86 21.14 | 60.00| 31.39 18.61 | 50.00 Neutral 10.23
14.145 15 43.08 16.92 | 60.00| 34.31 15.69 | 50.00 Neutral 10.26
14.276 15 42.59 17.41 | 60.00| 34.02 15.98 | 50.00 Neutral 10.27
19.236 16 29.81 30.19 [ 60.00| 23.43 26.57 | 50.00 Neutral 10.57
23.997 16 20.29 39.71 | 60.00| 14.26 35.74 | 50.00 Neutral 10.61
24.042 16 19.07 40.93 | 60.00| 12.98 37.02 | 50.00 Neutral 10.61
29.258 16 25.45 34.55 | 60.00| 20.00 30.00 | 50.00 Neutral 10.58
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Operation mode:

FCC ID: O2FM210SE

charging in the docking station DS210 and
simultaneous transmission of all radio modules (WLAN

Result: passed

on CH 60)
Remarks: test setup with notebook
Date: 18.07.2017
Tested by: Willibald Probst
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FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBpV) | Margin | Limit | (dBuV) | Margin | Limit (dB)
0.150 1 42.85 23.15 [ 66.00| 14.75 41.25 | 56.00 Phase 1 9.84
0.200 1 45,12 18.51 | 63.63| 32.53 21.10 | 53.63 Phase 1 9.83
0.222 1 33.90 28.84 | 62.74 6.86 45.88 | 52.74 Phase 1 9.82
0.263 1 35.26 26.09 [ 61.35| 18.24 33.11 [ 51.35 Phase 1 9.82
0.341 2 37.61 21.58 [59.19| 24.19 25.01 | 49.19 Phase 1 9.81
0.449 2 36.42 20.49 |56.90| 22.62 24.28 | 46.90 Phase 1 9.82
0.645 3 36.10 19.90 | 56.00| 20.99 25.01 | 46.00 Phase 1 9.82
0.663 3 36.64 19.36 | 56.00 | 21.69 24.31 | 46.00 Phase 1 9.82
0.960 3 30.05 25.95 [ 56.00| 15.94 30.06 | 46.00 Phase 1 9.82
1.194 3 30.08 25.92 [56.00| 17.20 28.80 | 46.00 Phase 1 9.81
1.461 4 28.96 27.04 | 56.00| 16.34 29.66 | 46.00 Phase 1 9.80
1.547 4 30.25 25.75 [ 56.00| 14.05 31.95 | 46.00 Phase 1 9.79
1.709 4 28.31 27.69 [56.00| 14.62 31.38 | 46.00 Phase 1 9.80
2.321 4 29.99 26.01 [56.00| 13.55 32.45 | 46.00 Phase 1 9.81
2.603 5 29.36 26.64 [56.00| 11.62 34.38 | 46.00 Phase 1 9.81
3.021 5 24.85 31.15 | 56.00| 15.31 30.69 | 46.00 Phase 1 9.82
4.529 5 28.35 27.65 [ 56.00| 22.78 23.22 | 46.00 Phase 1 9.84
4,781 5 31.18 24.82 | 56.00| 20.49 25.51 | 46.00 Phase 1 9.85
5.061 6 31.96 28.04 | 60.00| 21.22 28.78 | 50.00 Phase 1 9.86
5.277 6 31.00 29.00 | 60.00| 23.37 26.63 | 50.00 Phase 1 9.86
7.977 6 30.99 29.01 [ 60.00| 24.30 25.70 | 50.00 Phase 1 9.90
8.013 6 30.98 29.02 [ 60.00| 23.68 26.32 | 50.00 Phase 1 9.90
13.569 7 39.14 20.86 | 60.00| 30.79 19.21 | 50.00 Phase 1 10.09
13.578 7 38.20 21.80 | 60.00| 29.52 20.48 | 50.00 Phase 1 10.09
14.145 7 42.86 17.14 | 60.00 | 34.22 15.78 | 50.00 Phase 1 10.12
14.199 7 43.69 16.31 | 60.00| 34.83 15.17 | 50.00 Phase 1 10.12
19.353 8 31.36 28.64 | 60.00| 25.50 24.50 | 50.00 Phase 1 10.35
23.997 8 21.13 38.87 | 60.00| 15.03 34.97 | 50.00 Phase 1 10.30
24.825 8 26.51 33.49 | 60.00| 20.77 29.23 | 50.00 Phase 1 10.29
29.069 8 27.10 32.90 [ 60.00| 21.81 28.19 [ 50.00 Phase 1 10.21
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FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBpv) [Margin | Limit | (dBuV) [Margin | Limit (dB)
0.155 9 42.42 23.34 [ 65.75| 12.99 42,76 | 55.75 Neutral 9.85
0.195 9 45.42 18.40 | 63.82| 31.32 22.50 | 53.82 Neutral 9.84
0.222 9 34.05 28.70 | 62.74 6.84 45.90 | 52.74 Neutral 9.83
0.272 9 34.49 26.58 | 61.07| 15.44 35.63 | 51.07 Neutral 9.83
0.332 10 35.80 23.61 [59.41| 22.86 26.55 |49.41 Neutral 9.82
0.449 10 32.49 24.41 |56.90| 18.91 27.99 | 46.90 Neutral 9.82
0.579 10 34.49 21.51 [56.00| 20.08 25.92 | 46.00 Neutral 9.82
0.695 11 32.94 23.06 | 56.00| 18.46 27.54 | 46.00 Neutral 9.82
0.704 11 33.01 22.99 [56.00| 16.63 29.37 | 46.00 Neutral 9.82
0.960 11 28.75 27.25 [ 56.00| 12.46 33.54 | 46.00 Neutral 9.82
1.194 11 30.12 25.88 | 56.00| 15.72 30.28 | 46.00 Neutral 9.81
1.394 12 28.44 27.56 [56.00| 16.12 29.88 | 46.00 Neutral 9.80
1.475 12 29.62 26.38 | 56.00| 14.47 31.53 | 46.00 Neutral 9.80
1.758 12 29.52 26.48 | 56.00| 15.54 30.46 | 46.00 Neutral 9.80
3.386 13 31.05 24,95 [56.00| 22.32 23.68 | 46.00 Neutral 9.85
3.822 13 31.63 24.37 |56.00| 21.87 24.13 | 46.00 Neutral 9.85
4.430 13 31.73 24.27 [ 56.00| 24.17 21.83 | 46.00 Neutral 9.86
4.850 14 30.01 25.99 [56.00| 17.56 28.44 | 46.00 Neutral 9.87
6.762 14 27.41 32.59 | 60.00| 19.57 30.43 | 50.00 Neutral 9.92
7.788 14 32.04 27.96 | 60.00| 22.89 27.11 | 50.00 Neutral 9.95
8.040 14 32.32 27.68 | 60.00| 25.32 24.68 | 50.00 Neutral 9.96
13.547 15 36.07 23.93 | 60.00| 28.57 21.43 | 50.00 Neutral 10.23
13.565 15 37.93 22.07 [ 60.00| 30.84 19.16 | 50.00 Neutral 10.23
14.199 15 43.28 16.72 | 60.00 | 34.25 15.75 | 50.00 Neutral 10.27
14.231 15 42.33 17.67 | 60.00| 33.74 16.26 | 50.00 Neutral 10.27
19.218 16 29.56 30.44 | 60.00| 23.22 26.78 | 50.00 Neutral 10.57
23.997 16 20.15 39.85 | 60.00| 13.61 36.39 | 50.00 Neutral 10.61
24.042 16 19.24 40.76 | 60.00| 13.25 36.75 | 50.00 Neutral 10.61
29.069 16 26.43 33.57 [ 60.00| 20.51 29.49 | 50.00 Neutral 10.58

CSA Group Bayern GmbH

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

File No. T41553-01-00WP, page 17 of 66

Rev. No. 4.0, 2015-04-15




Vo—
(@)=

4

FCC ID: O2FM210SE

Operation mode: charging in the docking station DS210 and Result: passed
simultaneous transmission of all radio modules (WLAN
on CH 6)

Remarks: test setup without notebook

Date: 18.07.2017

Tested by: Willibald Probst
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FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBuv) [Margin | Limit | (dBuV) [Margin | Limit (dB)
0.195 1 49.96 13.86 | 63.82| 33.12 20.70 | 53.82 Phase 1 9.83
0.204 1 48.51 14.93 | 63.45| 32.12 21.33 | 53.45 Phase 1 9.83
0.222 1 33.43 29.31 | 62.74 7.74 45.00 | 52.74 Phase 1 9.82
0.258 1 40.39 21.10 | 61.50| 20.47 31.02 | 51.50 Phase 1 9.82
0.318 2 37.45 22.30 | 59.76 | 21.25 28.51 | 49.76 Phase 1 9.81
0.323 2 37.70 21.95 [59.64| 23.17 26.47 | 49.64 Phase 1 9.81
0.449 2 35.02 21.88 [ 56.90| 20.57 26.33 | 46.90 Phase 1 9.82
0.453 2 35.25 21.57 |56.82| 20.93 25.89 | 46.82 Phase 1 9.82
0.668 3 34.53 21.47 [56.00| 19.19 26.81 | 46.00 Phase 1 9.82
0.681 3 33.30 22.70 [ 56.00| 17.22 28.78 | 46.00 Phase 1 9.82
0.902 3 26.38 29.62 | 56.00| 14.78 31.22 | 46.00 Phase 1 9.82
0.992 3 27.64 28.36 | 56.00| 11.37 34.63 | 46.00 Phase 1 9.82
1.205 4 26.31 29.69 |56.00| 14.80 31.20 | 46.00 Phase 1 9.81
1.556 4 25.41 30.59 | 56.00| 11.95 34.05 | 46.00 Phase 1 9.79
1.772 4 24.33 31.67 [56.00| 12.05 33.95 | 46.00 Phase 1 9.80
1.839 4 25.14 30.86 | 56.00| 10.96 35.04 | 46.00 Phase 1 9.81
3.327 5 27.51 28.49 [56.00| 15.11 30.89 | 46.00 Phase 1 9.83
3.372 5 26.09 29.91 [56.00| 17.60 28.40 | 46.00 Phase 1 9.84
4.034 5 28.95 27.05 | 56.00| 18.36 27.64 | 46.00 Phase 1 9.84
4.524 5 27.86 28.14 [ 56.00| 21.26 24.74 | 46.00 Phase 1 9.84
5.021 6 28.46 31.54 | 60.00| 18.33 31.67 | 50.00 Phase 1 9.86
5.660 6 29.81 30.19 [ 60.00| 21.38 28.62 | 50.00 Phase 1 9.86
8.279 6 25.55 34.45 [ 60.00| 18.44 31.56 | 50.00 Phase 1 9.91
8.342 6 25.39 34.61 | 60.00| 18.50 31.50 | 50.00 Phase 1 9.90
13.578 7 38.35 21.65 [ 60.00| 30.35 19.65 | 50.00 Phase 1 10.09
13.956 7 39.79 20.21 [ 60.00| 31.72 18.28 | 50.00 Phase 1 10.11
14.019 7 39.74 20.26 | 60.00| 31.51 18.49 | 50.00 Phase 1 10.11
19.785 8 29.59 30.41 | 60.00| 23.83 26.17 | 50.00 Phase 1 10.38
23.993 8 22.28 37.72 | 60.00| 16.62 33.38 | 50.00 Phase 1 10.30
29.442 8 26.98 33.02 [ 60.00| 21.57 28.43 | 50.00 Phase 1 10.20
29.456 8 26.89 33.11 [ 60.00| 21.54 28.46 | 50.00 Phase 1 10.20
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FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBpv) [Margin | Limit | (dBuV) [Margin | Limit (dB)
0.200 9 47.17 16.46 | 63.63| 30.85 22.78 | 53.63 Neutral 9.84
0.218 9 35.97 26.94 |62.91| 13.17 39.75 | 52.91 Neutral 9.83
0.254 9 38.46 23.18 | 61.64| 17.57 34.07 | 51.64 Neutral 9.83
0.318 10 34.88 24.88 [ 59.76 | 18.92 30.83 | 49.76 Neutral 9.82
0.327 10 34.86 24.67 |59.53| 20.36 29.17 | 49.53 Neutral 9.82
0.449 10 30.04 26.86 | 56.90| 15.14 31.77 | 46.90 Neutral 9.82
0.600 11 28.79 27.21 [56.00| 14.16 31.84 | 46.00 Neutral 9.82
1.154 11 22.66 33.34 | 56.00 9.35 36.65 | 46.00 Neutral 9.81
1.200 11 24.72 31.28 [ 56.00| 13.47 32.53 | 46.00 Neutral 9.81
1.646 12 24.10 31.90 [ 56.00| 14.52 31.48 | 46.00 Neutral 9.80
1.695 12 26.12 29.88 | 56.00| 13.90 32.10 | 46.00 Neutral 9.80
2.330 12 25.93 30.07 | 56.00| 15.37 30.63 | 46.00 Neutral 9.81
2.400 12 25.33 30.67 [ 56.00| 15.36 30.64 | 46.00 Neutral 9.81
3.233 13 26.73 29.27 |56.00| 18.30 27.70 | 46.00 Neutral 9.83
3.368 13 27.52 28.48 [ 56.00| 19.42 26.58 | 46.00 Neutral 9.84
3.926 13 29.18 26.82 | 56.00| 20.38 25.62 | 46.00 Neutral 9.85
4.479 13 28.97 27.03 [ 56.00| 22.74 23.26 | 46.00 Neutral 9.86
4,944 14 26.78 29.22 [56.00| 15.44 30.56 | 46.00 Neutral 9.87
6.789 14 25.03 34.97 | 60.00| 17.39 32.61 | 50.00 Neutral 9.92
7.977 14 28.84 31.16 [ 60.00| 21.61 28.39 | 50.00 Neutral 9.96
8.261 14 28.75 31.25 | 60.00| 21.90 28.10 | 50.00 Neutral 9.96
13.551 15 35.21 24.79 | 60.00| 28.02 21.98 | 50.00 Neutral 10.23
13.565 15 33.63 26.37 | 60.00| 26.66 23.34 | 50.00 Neutral 10.23
14.105 15 37.98 22.02 | 60.00| 29.38 20.62 | 50.00 Neutral 10.26
14.145 15 37.96 22.04 | 60.00| 29.56 20.44 | 50.00 Neutral 10.26
19.416 16 25.35 34.65 | 60.00| 19.19 30.81 | 50.00 Neutral 10.58
23.997 16 19.92 40.08 | 60.00| 13.83 36.17 | 50.00 Neutral 10.61
24.065 16 18.89 41,11 | 60.00| 12.89 37.11 | 50.00 Neutral 10.61
29.492 16 24.29 35.71 [ 60.00| 18.30 31.70 | 50.00 Neutral 10.58
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Operation mode:

FCC ID: O2FM210SE

charging in the docking station DS210 and
simultaneous transmission of all radio modules (WLAN

Result: passed

on CH 60)
Remarks: test setup without notebook
Date: 18.07.2017
Tested by: Willibald Probst
CISPR 22/CISPR22 B - Average/
CISPR 22/CISPR22 B - QPeak/
Meas.Peak (Phase 1)
Meas.Avg (Phase 1)
- QuasiPeak (Finals) (Phase 1)
° Average (Finals) (Phase 1)
120
9BV 10
100
90
80
70
—
60
—
50
Y JA)
30 . J\ VP\A f\vm ‘T"“"W MAM A wf”
o\ a MAE. L \ T/ \WM g
VL Y VATV S Y S e ™ v
V% IR N
0
150kHz 1 10M 30MHz
Frequency Line: Phase 1
CISPR 22/CISPR22B
CISPR 22/CISPR22 B - Average/
CISPR 22/CISPR22 B - QPeak/
Meas.Peak (Neutral)
Meas.Avg (Neutral)
- QuasiPeak (Finals) (Neutral)
o Average (Finals) (Neutral)
120
4BV 10
100
90
80
70
\
60
—
50
* : N a
30 - M U/} “mw)' b A, A'/LAM\' |
T e AL o e . g
20 / o floe MWWMM ! WWMA/ \M\,.\ -
&
el A | qamreet o
\J \/ U i WUR ‘ !
0
150kHz 1 10M 30MHz
Frequency Line: Neutral

CISPR 22/CISPR22B

CSA Group Bayern GmbH

File No. T41553-01-00WP, page 21 of 66

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY

Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

Rev. No. 4.0, 2015-04-15




|

Vo—

|

@ ) S

FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBuV) | Margin | Limit | (dBuV) [Margin | Limit (dB)
0.150 1 43.10 22.90 | 66.00| 14.69 41.31 | 56.00 Phase 1 9.84
0.191 1 45,36 18.65 | 64.01| 28.84 25.18 | 54.01 Phase 1 9.83
0.218 1 34.85 28.06 | 62.91| 11.05 41.86 | 52.91 Phase 1 9.82
0.263 1 35.16 26.19 | 61.35| 17.89 33.46 |51.35 Phase 1 9.82
0.341 2 37.32 21.87 |59.19| 23.92 25.27 | 49.19 Phase 1 9.81
0.345 2 37.24 21.84 |59.08| 23.56 25.53 | 49.08 Phase 1 9.81
0.449 2 34.11 22.79 |56.90| 20.01 26.89 | 46.90 Phase 1 9.82
0.453 2 33.94 22.88 | 56.82| 19.59 27.23 | 46.82 Phase 1 9.82
0.632 3 34.48 21.52 | 56.00| 19.83 26.17 | 46.00 Phase 1 9.82
0.645 3 35.37 20.63 | 56.00| 20.01 25.99 | 46.00 Phase 1 9.82
0.866 3 27.25 28.75 | 56.00| 11.60 34.40 | 46.00 Phase 1 9.82
0.884 3 27.04 28.96 | 56.00| 15.43 30.57 | 46.00 Phase 1 9.82
1.218 4 24.32 31.68 | 56.00| 11.04 34.96 | 46.00 Phase 1 9.81
1.394 4 25.09 30.91 | 56.00| 14.31 31.69 | 46.00 Phase 1 9.80
1.758 4 24.52 31.48 | 56.00| 13.27 32.73 | 46.00 Phase 1 9.80
1.812 4 21.83 34.17 | 56.00| 11.04 34.96 | 46.00 Phase 1 9.81
3.386 5 26.58 29.42 |56.00| 17.18 28.82 | 46.00 Phase 1 9.84
3.390 5 27.67 28.33 | 56.00| 16.67 29.33 | 46.00 Phase 1 9.84
3.723 5 28.47 27.53 | 56.00| 17.53 28.47 | 46.00 Phase 1 9.84
4.461 5 26.83 29.17 | 56.00| 19.42 26.58 | 46.00 Phase 1 9.84
5.273 6 27.12 32.88 | 60.00| 19.54 30.46 | 50.00 Phase 1 9.86
5.552 6 27.02 32.98 | 60.00| 17.84 32.16 | 50.00 Phase 1 9.86
7.941 6 26.81 33.19 | 60.00| 19.55 30.45 | 50.00 Phase 1 9.90
8.013 6 26.12 33.88 | 60.00| 18.77 31.23 | 50.00 Phase 1 9.90
13.565 7 36.57 23.43 | 60.00| 28.49 21.51 | 50.00 Phase 1 10.09
13.569 7 34.85 25.15 | 60.00| 26.70 23.30 | 50.00 Phase 1 10.09
14.190 7 41.56 18.44 | 60.00| 33.09 16.91 | 50.00 Phase 1 10.12
14.442 7 40.44 19.56 | 60.00| 31.63 18.37 | 50.00 Phase 1 10.14
19.403 8 30.21 29.79 | 60.00| 24.34 25.66 | 50.00 Phase 1 10.36
23.997 8 21.80 38.20 | 60.00| 16.05 33.95 | 50.00 Phase 1 10.30
29.073 8 27.73 32.27 | 60.00| 22.29 27.71 | 50.00 Phase 1 10.21
29.528 8 27.73 32.27 | 60.00| 22.25 27.75 | 50.00 Phase 1 10.20

CSA Group Bayern GmbH

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

File No. T41553-01-00WP, page 22 of 66

Rev. No. 4.0, 2015-04-15




Vo—
\@ g?oAup

FCC ID: O2FM210SE

Frequency SR QuasiPeak| QP QP [Average| AV AV Line Correction
(MHz) (dBpv) [Margin | Limit | (dBuV) [Margin | Limit (dB)
0.150 9 43.30 22.70 [ 66.00| 14.78 41.22 |56.00 Neutral 9.85
0.195 9 45.00 18.82 | 63.82| 29.42 24.40 | 53.82 Neutral 9.84
0.218 9 34.54 28.37 | 62.91| 10.26 42.65 | 52.91 Neutral 9.83
0.258 9 35.78 25.71 [ 61.50| 17.34 34.16 | 51.50 Neutral 9.83
0.323 10 34.85 24.79 [59.64| 21.25 28.40 | 49.64 Neutral 9.82
0.444 10 29.05 27.94 |56.99| 13.84 33.15 | 46.99 Neutral 9.82
0.566 10 30.54 25.46 | 56.00| 15.05 30.95 | 46.00 Neutral 9.82
0.632 11 28.63 27.37 | 56.00| 14.60 31.40 | 46.00 Neutral 9.82
0.641 11 28.59 27.41 [56.00| 13.47 32.53 | 46.00 Neutral 9.82
1.194 11 24.72 31.28 [ 56.00| 13.41 32.59 | 46.00 Neutral 9.81
1.659 12 25.08 30.92 | 56.00| 14.76 31.24 | 46.00 Neutral 9.80
1.686 12 26.61 29.39 [56.00| 14.13 31.87 | 46.00 Neutral 9.80
2.249 12 27.06 28.94 [56.00| 16.12 29.88 | 46.00 Neutral 9.81
2.388 12 27.06 28.94 |56.00| 16.80 29.20 | 46.00 Neutral 9.81
3.386 13 28.56 27.44 |56.00| 20.27 25.73 | 46.00 Neutral 9.85
3.723 13 30.82 25.18 | 56.00| 21.18 24.82 | 46.00 Neutral 9.85
4.430 13 28.35 27.65 [56.00| 21.35 24.65 | 46.00 Neutral 9.86
4,908 14 25.58 30.42 |[56.00| 15.92 30.08 | 46.00 Neutral 9.87
5.129 14 26.17 33.83 | 60.00| 13.73 36.27 | 50.00 Neutral 9.88
7.869 14 30.24 29.76 | 60.00| 22.43 27.57 | 50.00 Neutral 9.95
7.941 14 29.92 30.08 | 60.00| 22.70 27.30 | 50.00 Neutral 9.95
13.556 15 33.69 26.31 | 60.00| 26.99 23.01 | 50.00 Neutral 10.23
13.565 15 33.26 26.74 | 60.00| 26.42 23.58 | 50.00 Neutral 10.23
14.258 15 39.66 20.34 | 60.00| 31.22 18.78 | 50.00 Neutral 10.27
14.294 15 39.39 20.61 | 60.00| 31.23 18.77 | 50.00 Neutral 10.28
19.268 16 25.26 34.74 | 60.00| 19.65 30.35 | 50.00 Neutral 10.57
23.997 16 19.47 40.53 | 60.00| 13.20 36.80 | 50.00 Neutral 10.61
24.074 16 17.63 42.37 | 60.00| 11.25 38.75 | 50.00 Neutral 10.61
29.640 16 25.05 34.95 [ 60.00| 19.36 30.64 | 50.00 Neutral 10.57
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FCC ID: O2FM210SE
5.2 Spurious emissions

For test instruments and accessories used see section 6 Part SER 2, SER 3.

5.21 Description of the test locations

Test location: OATS1

Test distance: 3 metres

Test location: Anechoic chamber 1
Test distance: 3 metres

Test location: Anechoic chamber 1
Test distance: 1 metre

5.2.2 Photo documentation of the test set-up

30 MHz <f< 1 GHz:
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FCC ID: O2FM210SE

1 GHz <f<18 GHz

18 GHz < f< 40 GHz

5.2.3 Applicable standard

FCC Part 15, Section 15.209

Instrument settings:

30 MHz — 1000 MHz: RBW: 120 kHz
1 GHz - 40 GHz RBW: 1 MHz
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FCC ID: O2FM210SE
5.2.4 Test result

30 MHz < f < 1 GHz:

simultaneous transmission WLAN CH6 and RFID

Frequency Reading | Reading | Correct. | Correct. Level Level Limit Dlimit

(MHz) Vert. Hor. Vert. Hor. Vert. Hor. (dBuv/m) (dB)
(dBupv) (dBupv) (dB) (dB) (dBuV/m) | (dBpv/m)
30.00 10.0 -3.0 14.1 12.5 24.1 9.5 40.0 -15.9
39.30 9.1 -2.0 14.6 13.3 23.7 11.3 40.0 -16.3
44.60 8.5 6.7 15.2 14.0 23.7 20.7 40.0 -16.3
45.30 9.5 -2.0 15.2 14.0 24.7 12.0 40.0 -15.3
47.40 9.3 -1.3 15.2 14.1 24.5 12.8 40.0 -15.5
60.00 14.6 0.5 14.8 13.8 29.4 14.3 40.0 -10.6
63.40 12.5 0.7 14.5 13.7 27.0 14.4 40.0 -13.0
72.00 16.5 1.3 13.4 12.8 29.9 14.1 40.0 -10.1
120.00 11.3 2.0 12.4 12.9 23.7 14.9 43.5 -19.8
132.00 22.6 6.2 13.0 13.7 35.6 19.9 43.5 -7.9
144.00 17.5 4.2 13.6 14.4 311 18.6 43.5 -12.4
176.24 12.3 1.7 13.6 14.3 25.9 16.0 43.5 -17.6
180.60 20.9 6.5 13.3 14.0 34.2 20.5 43.5 -9.3
182.80 23.8 7.5 13.0 13.8 36.8 21.3 43.5 -6.7
184.98 25.6 12.6 12.8 13.5 38.4 26.1 43.5 -5.1
185.86 25.0 18.7 12.7 13.5 37.7 32.2 43.5 -5.8
187.20 27.3 8.6 12.6 13.3 39.9 21.9 43.5 -3.6
188.00 24.7 18.3 12.5 13.2 37.2 315 43.5 -6.3
190.00 23.0 13.3 12.3 13.0 35.3 26.3 43.5 -8.2
190.50 25.2 13.1 12.2 13.0 37.4 26.1 43.5 -6.1
200.00 20.0 13.2 11.3 12.0 31.3 25.2 43.5 -12.2
240.00 10.0 9.0 13.3 13.6 23.3 22.6 46.0 -22.7
257.66 3.1 16.1 14.3 14.4 17.4 30.5 46.0 -15.5
284.80 8.0 15.5 16.0 15.7 24.0 31.2 46.0 -14.8
300.00 10.5 8.9 16.9 16.5 27.4 25.4 46.0 -18.6
383.56 13.6 8.0 19.4 19.0 33.0 27.0 46.0 -13.0
435.57 18.6 11.5 20.8 20.5 39.4 32.0 46.0 -6.6
448.57 20.3 11.8 21.1 20.9 41.4 32.7 46.0 -4.6
461.57 21.2 10.3 21.5 21.2 42.7 315 46.0 -3.3
468.00 18.0 7.8 21.6 21.4 39.6 29.2 46.0 -6.4
474.57 20.8 7.3 21.8 21.6 42.6 28.9 46.0 -3.4
480.00 17.7 6.9 22.0 21.7 39.7 28.6 46.0 -6.3
487.57 19.3 3.7 22.2 21.9 41.5 25.6 46.0 -4.5
500.58 18.0 5.8 22.5 22.3 40.5 28.1 46.0 -5.5
504.08 18.6 2.0 22.6 22.4 41.2 24.4 46.0 -4.8
513.58 17.6 -0.4 22.9 22.7 40.5 22.3 46.0 -5.5
539.58 11.7 5.2 23.7 23.5 35.4 28.7 46.0 -10.6
552.00 14.2 0.9 24.0 23.8 38.2 24.7 46.0 -7.8
604.59 10.8 -0.8 25.5 25.3 36.3 24.5 46.0 -9.7
617.59 8.7 -1.0 25.7 25.5 34.4 24.5 46.0 -11.6
720.02 4.9 0.8 27.5 27.0 32.4 27.8 46.0 -13.6
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FCC ID: O2FM210SE
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FCC ID: O2FM210SE

simultaneous transmission WLAN CH60 and RFID

(only the 10 highest emissions from simultaneous transmission of WLAN CH6 and RFID are re-measured)

Frequenc Reading | Reading | Correct. | Correct. Level Level Limit Dlimit
(l?/IHz) y Vert. Hor. Vert. Hor. Vert. Hor. (dBRV/m) (dB)
(dBuv) (dBuv) (dB) (dB) (dBuv/m) | (dBuv/m) W
184.98 24.9 13.6 12.8 13.5 37.7 27.1 43.5 -5.8
185.86 25.1 18.5 12.7 13.5 37.8 32.0 43.5 5.7
187.20 27.1 8.4 12.6 13.3 39.7 21.7 43.5 -3.8
448.57 19.6 11.7 21.1 20.9 40.7 32.6 46.0 -5.3
461.57 21.2 9.8 21.5 21.2 42.7 31.0 46.0 -3.3
474.57 20.9 7.4 21.8 21.6 42.7 29.0 46.0 -3.3
487.57 19.5 3.8 22.2 21.9 41.7 25.7 46.0 -4.3
500.58 17.6 55 22.5 22.3 40.1 27.8 46.0 -5.9
504.08 18.2 3.1 22.6 22.4 40.8 25.5 46.0 -5.2
513.58 17.4 0.2 22.9 22.7 40.3 22.9 46.0 -5.7
dBpV/m === Limit line (Frequency range: 30 - 1000 MHz) % Level Vert. dBuV/m + Level Hor. dBuVim
80
70
60
50
|
|
XX

40 - X

X

+ +
30 ++

+ +

T4
+

+
20
10

0
0 200 400 600 800 1000
f [MHz]

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

File No. T41553-01-00WP, page 28 of 66

Rev. No. 4.0, 2015-04-15




/@\ gSA
\ roup

1 GHz < f <40 GHz:

FCC ID: O2FM210SE

simultaneous transmission WLAN CH1 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) | dBEV/m) | dB(uV/m) (dB) dB(uVv/m) (dB)
1177 42.3 34.6 74.0 -31.7 54.0 -19.4
2335 44.4 37.1 74.0 -29.6 54.0 -16.9
2386 53.9 49.0 74.0 -20.0 54.0 -5.0
2390 53.9 49.1 74.0 -20.1 54.0 -4.9
2490 44.5 37.9 74.0 -29.5 54.0 -16.1
2491 45.3 40.1 74.0 -28.7 54.0 -13.9
4824 46.5 43.7 74.0 -27.5 54.0 -10.2
16057 52.4 43.3 74.0 -21.6 54.0 -10.7
39758 55.9 51.6 74.0 -18.1 54.0 -2.4

Ref Level 97.00 dBuw/m

© RBW 1 MHz

Att 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep TPR Max = 2Rm Ma
a0 doy M3[1][44.38 dBuv/m
2.335250 GHz
a0 dBpY, MI[1]42.25 dBpV /-
74,000 dBpv/m 1.176520 GHz
70 dBpY, ‘
60 depY,
50 dBpY, T |
© o d J 5 67 ;i»u Af
I TR YO Y W R IO PUFTIN S R = ELPR MW
I I ) Fhi ! e L [T T | I SR i d M
LA RTEAR AL TN T Y W LTIy AT W TIOR SO YTRTT N W1 Y PYYT LN By
20 depv,
10 dBpv,
0 depy,
1.0 GHz 6000 pts 140.0 MHz 2.4 GHz
2 Marker Peak List
No | X-Value Y-value No | X-Value Y-Value |
1 1.040250 GHz 41,473 dBuv/m 6 1.274050 GHz 40,281 dBuv/m
2 1.134280 GHz 40.514 dBuv/m 7 1.300180 GHz 40.479 dBuv/m
3 1.170220 GHz 41,558 dBuv/m 8 1.416380 GHz 40,323 dBuv/m
4 1.176520 GHz 42.253 dBuv/m 9 2.335250 GHz 44.381 dBuv/m
5 1.222250 GHz 41,010 dBpv/m 10 2,394050 GHz 63,458 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | ¥Y-Value | Function | Function Result
M1 1 1.17652 GHz 42.25 dBpV/m
M2 2 1.17652 GHz 24.57 dBpV/m
M3 1 2.33525 GHz 44.38 dBpV/m
Md 2 2.33525 GHz 37.05 dBpV/m

Ref Level 37.00 dBpi//m

T Frequency Sweep

® RBW 1 MHz

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max "= ZRm Ma

CSA Group Bayern GmbH

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

MI1[1] [53.94 dBpV/m
o0 dBu [ 2.3863220 GHz
50 ey, M2[2]_{48.95 dByit/m
I 7000 CE | 2.3863220 GHz)
70 dBpY, ‘ ‘,//
60 dBpY, T T /“"‘"'VI,J
54.000 depv/m K” 7 Y
50 dBpY, T M iy
PP S — S E— SO
L ac.cn A o " MWW
20 dBpY,
dBpv,
v2
0 dBpY, |
CF 2.31 GHz 6000 pts 22.0 MHz Span 220.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value ¥Y-Value | Function Function Result |
M1 1 2.386322 GHz 53.94 dBpV/m
M2 2 2.386322 GHz 48.95 dBpV/m
M3 1 2.29 GHz 53.91 dBpV/m
M4 2 2.39 z K dBpV/m
3 Marker Peak List
No | X-Value | Y-value No | X-value Y-value E
1 2.330442 GHz 45.371 dBuV/m 3 2.389805 GHz 56.097 dBuv/m -
2 2.386322 GHz 53.937 dBuv/m 2
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Ref Level 87.00 dBuv/m
Att
TDF

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

M1[1] [38.90 dBuv/m

20 dBpY,

2.448350000 GHz

I
74.000 dBpvm
y

M2[2]|30.59 dBpv/m

70 dBpY, ‘

2.48350000 GHz

60 dBpY,

50 dBpY,

"

m "

ool b it L b

30 dBpY,

20 dBpY,

10 dBpv;

52

o depy,

vzl

-10 depy,

2.45 GHz

6000 pts

2.0 MHz

2.0 GHz

2 Marker Table
Type | Ref | Trc | X-Value
M1 1 2.4835 GHz
2.4835 GHz
2.490779 GHz

1
2 - z

M2
M3
Md
3 Marker Peak List
No | X-Value |
1 2.490779 GHz

Ref Level 87.00 dBuv/m
ALt
TDF

| v-value
38.90 dBpV/m
30.59 dBpV/m
45.30 dBpV/m

Function

Function Result |

40.11 dBpV/m

Y¥-Value
45.302 dBpv/m

© RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

No

X-Value

Y-Value

1Pk Max = 2Rm Ma

1 Frequency Sweep

M1[11[44.52 dBpv/m

80 dBpY,

2.490451 GHz

|
74.000 dBpv/m

M2[2][37.92 dBpv/m

70 dBpY,

2.490451 GHz

60 dBpY,

| EEEmm

lfdaw

Ao

20 GBpY,

20 dBpy,

10 dBy

o depy,

-10 depv,

2.4835 GHz

6000 pts

.65 MHz

4.0 GHz

2 Marker Peak List
No | X-Value
1 2.490450 GHz

3 Marker Table
Type | Ref | Trc | X-value
M1 1 2.490451 GHz

M2 2 2.490451 GHz

Ref Level 107.00 dBuv/m
@ Att
TDF

¥-Value
44.518 dBuv/m

Y-value
44.52 dBpV/m
37.92 dBpV/m

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

X-Value

Function

A D

Y-Value

Function Result

1Pk Ma ZRm Max

1 Frequency Sweep

M1[1] [46.50 dBpv/m

100 depy,

4.823750 GHz

M2[2] |43.74 dBpv/m

90 dBpY,

4.823750 GHz

80 dBpY,

70 dBpY,

60 dBpY,

54.000 dBpyv/m
I

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 4.82375 GHz

M2 2 4.82375 GHz

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

Y-Value
46.50 dBpV/m
43.74 dBpV/m

Function

50 dBpy, -
" ‘ n . - ) " i ——————
P T e w T T—— P T
ARy i
30 dBpV,
20 dBpy,
10 dBp,
4.0 GHz 16000 pts 800.0 MHz 12.0 GHz
2 Marker Peak List
No | ®-Value Y-Value No X-Value Y-Value |
1 4.823750 GHz 46.498 dBuv/m 2 11.854750 GHz 50.268 dBuv/m

Function Result
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FCC ID: O2FM210SE

Ref Level 81.20 dBuv/m ® RBW 1 MHz
® Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPKMax — ZRm Max
80 dBpY, MI[1] [52.35 dBpV/m
74,000 dByv) 16.057250 GHz
m
’ M2[2] [43.28 dBuv/m
70 B 6.057250 GHz
60 dBpY,
1
1 dovbibidk Ll L , LAk bl TT TP A Ay ,,""Y
v sadan ki A g
30 dBpv,
12.0 GHz 12000 pts 600.0 MHZz, 18.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No | X-Value Y-Value |
1 16.057250 GHz 52,350 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result
M1 1 16.05725 GHz 52.35 dBpV/m
M2 2 16.05725 GHz 43.28 dBpV/m
Ref Level 81.20 dBuv/m © RBW 1 MHz
& Att 0OdB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPR Max = 2Rm Ma
80 dBY, MI[1]55.88 dBuvV/m
39.757750 GHz
75 dBuV/m —
74.000 dBp/m M2[2] 51,62 dBpv/m
70 dBpv, 39757750 GHz
5 dBpY,
60 dBpY,
LMDH
5p dBpy = Clale Ul |
! . . I TP |
i g e T g W"l“\"vr‘lWt'v“‘v'?'w‘--‘-'iﬁw‘ﬁww‘ﬂ”""("Im."m"mw‘ L
™ . oy AL U D T T d il
T o S T S e i il s

35 dBpv,
30 dBpv,
25 dBv,
18.0 GHz 44000 pts 2.2 GHz, 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 18.224750 GHz 47.730 dBpv/m 4 31.198750 GHz 50.571 dBuv/m
2 20.789250 GHz 47.716 dBuv/m 5 34.011250 GHz 52,520 dBuv/m
3 28.599750 GHz 50.310 dBpv/m 6 39.757750 GHz 55.875 dBuv/m
3 Marker Table
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 39.75775 GHz 55.88 dBpV/m
M2 2 39.75775 GHz 51.62 dBpV/m
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FCC ID: O2FM210SE

simultaneous transmission WLAN CH6 and RFID

Freguency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(v/m) | dB(V/m) | dBuV/m) (dB) dB(uV/m) (dB)
1170 41.9 38.4 74.0 -32.1 54.0 -15.6
2353 45.2 38.7 74.0 -28.7 54.0 -15.3
2359 44.8 37.7 74.0 -29.2 54.0 -16.2
2483.5 41.0 31.6 74.0 -33.0 54.0 -22.4
2515 44.6 37.7 74.0 -29.3 54.0 -16.3
11956 50.3 42.8 74.0 -23.7 54.0 -11.2
16740 52.3 43.2 74.0 -21.6 54.0 -10.8
39180 56.3 51.3 74.0 -17.7 54.0 -2.7
Ref Level 97.00 dBpv/m © RBW 1 MHz
ALt 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPk Ma: 2R Max
M3[1][44.79 dBpv/m
a0 dBpY,
2.359050 GHz
a0 dBpY, MI[1 4187 dBpV /S
74,000 dBpv/m 1.169980 GHz
70 dBpY, 0
60 dBpY,
50 dBpY, >
IIEE AT L
[T, FEY | STV I ) T Ao A - e . Rt dliindr s an I oa?
N 0t o st et thn W]
e, PR TR TRWAPN (TR TR IR SV, Ry i
20 dBpv,
10 dBpv,
0 depy,
1.0GHz 6000 pts 140.0 MHz, 2.4 GHz
2 Marker Peak List
No | X-Value Y-Value No | X-Value Y-Value |
1 1.040250 GHz 41,335 dBupv/m 6 1.222480 GHz 41,383 dBuv/m
2 1.092280 GHz 40.695 dBuv/m 7 1.274050 GHz 41.034 dBuv/m
3 1.134750 GHz 40,354 dBuv/m 8 1.300180 GHz 40,753 dBuv/m
4 1.169980 GHz 41.873 dBuv/m 9 2.359050 GHz 44.793 dBuv/m
5 1.177220 GHz 41.023 dBpv/m 10 2.399880 GHz 46.637 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | ¥Y-Value | Function | Function Result
M1 1 1.16998 GHz 41.87 dBpV/m
M2 2 1.16998 GHz 38.42 dBpV/m
M3 1 2.35905 GHz 44.79 dBpV/m
M4 2 i z 37.73 dBpv/m
Ref Level 37.00 dBpiv//m ® RBW 1 MHz
ALt 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPk Ma: 2Rm Max
MI1[1] [45.24 dBpv/m
o0 dBu [ 2.3533220 GHz
50 ey, M2[2]{38.71 dBpv/m
4_‘ 2.3533220 GHz.
70 dBpY, ‘
0 dBpY, i
A
. dBpY
p 54,000 dBpvin - N’f\‘:r'{\rl
El
2
A o . p—— o Pe—— W v
" - . oy s it Wb
20 dBpY,
dapy,
v2
0 dBpv, |
CF 2.31 GHz 6000 pts 22.0 MHz Span 220.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | ¥Y-Value | Function Function Result |
M1 1 2.353322 GHz 45.24 dBpV/m
M2 2 2.353322 GHz 38.71 dBpV/m
M3 1 2.39 GHz 40.12 dBpV/m
M4 2 2.39 GHz 33.61 dBpV/m
3 Marker Peak List
No | X-Value | Y-Value No | ¥-Value Y-Value K
1 2.353322 GHz 45.238 dBuV/m =
-
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Ref Level 87.00 dBuv/m
Att
TDF

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

M2[2] [31.60 dBuv/m

a0 dBp,

2.48350000 GHz

|
74.000 dBpvm

M1[1]|40.98 dBuV/m

70 dBp,

i, ,/?W/?\:"M\'\

2.48350000 GHz

b

50 dBpY,

40 dBpY,

30 dBpY,

20 dBpY,

10 dBy

0 depy,

vl

-10 depv,

2.45 GHz

6000 pts

5.0 MHz,

2.5 GHz

2 Marker Table
Type | Ref | Trc | X-Value
M1 1 2.4835 GHz

M2 2 2.4835 GHz

3 Marker Peak List
No | X-Value |
1 2.495479 GHz

Ref Level 87.00 dBuv/m © RBW
ALt

TDF

0dB ® SWT 100 ms ® VBW 3 MHz

Y-Value
40.98 dBpV/m
321.60 dBpV/m

¥-Value
41.798 dBpv/m

1 MHz
Mode Auto Sweep

No

Function

| X-Value

Function Result |

Y-Value

1Pk Max = 2Rm Ma

1 Frequency Sweep

Type | Ref | Trc |
M1 1 2.515473 GHz

M2 2 2.515473 GHz

Ref Level 107.00 dBuv/m
@ Att
TDF

44.63 dBpV/m
37.65 dBpv/m

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

M1[1][44.63 dBuV/m
80 dBpY, T 2515473 GHz
74,000 dBpv/m
— M2[2][37.65 dBuV/m
2.515473 GHz
60 dBpY,
SRR,
TR R ISR O BT e W R TP ™ RS R T s
. " Lok
20 dBpy,
10 dBy
o depy,
-10 depy,
2.4835 GHz 6000 pts 151.65 MHz 4.0 GHz
2 Marker Peak List
No | X-Value Y-value No ®-Value Y-Value 3
1 2.515470 GHz 44.626 dBuv/m =
3 Marker Table
X-value Y-value Function Function Result |

1Pk Ma ZRm Max

1 Frequency Sweep

M1[1] |50.28 dBpv/m

100 depy,

11.956250 GHz
M2[2] |42.78 dBuv/m

90 dBpY,

1.956250 GHz

80 dBpY,

70 dBpY,

60 dBpY,

54.000 dBpyv/m
I

50 dBpY,

A i

" M“MM" ‘ .

ke i

gt
30 dBpY,

20 dBpY,

10 dBpv;

4.0 GHz

16000 pts

800.0 MHz,

12.0 GHz

2 Marker Peak List
No | ®-Value
1 11.856250 GHz

3 Marker Table
X-Value

Type | Ref | Trc |
M1 1

M2 2

CSA Group Bayern GmbH
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11.95625 GHz
11.95625 GHz

Y-Value
50.275 dBuv/m

Y-Value
50.28 dBpV/m
42.78 dBpV/m

| X-Value

Function

Y-Value

Function Result
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© RBW
0dB ® SWT 100 ms ® VBW

Ref Level 81.20 dBpv//m
@ Att
TDF

FCC ID: O2FM210SE

1 MHz

3MHz Mode Auto Sweep

1 Frequency Sweep TPKMER — ZRm Max
a0 dBpy, MI[1] 52,33 dBp¥,/m
24000 ey 16.740250 GHz
M2[2] \43.21 dBpv,/m
70 B 6.740250 GHz
60 dBpY,

ﬁ—

Type | Ref | Trc |
M1 1 16.74025 GHz
16.74025 GHz

M2 2

52.33 dBpV/m
43.21 dBpV/m

R pese— oAy R P . bbb gt e VT e
Ly L A
30 dBp,
12.0 GHz 12000 pts 600.0 MHz 18.0 GHz
2 Marker Peak List
No | ¥-Value ¥-value No X-Value Y-Value |
1 16,740250 GHz 52,335 dBuv/m
3 Marker Table
X-Value Y-Value Function Function Result

Ref Level 81.20 dBuv/m ® RBW 1 MHz
© Att 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep
TOF
1 Frequency Sweep EH
80 dBuY, M1[1] 5629 dBuv/m
39.179750 GHz

75 deuv/m

74000 deyvm M2[2] [51.29 dBuv/m
70 dBpY, 39:179750 6Hz
65 dBpY,
60 dBpv,
MLVDH ik e
50 e 5 n‘v#w.,‘."!!"ﬂ*““#"w

ikl

RN

M s
TR T

kel
il et e

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 39.17975 GHz

M2 2 39.17975 GHz

CSA Group Bayern GmbH
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Y-Value
56.29 dBpV/m
51.29 dBpV/m

Function

oI b i AV R
gt A VA
35 dBpv,
30 depv,
25 depv,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No X-Value Y-Value No X-Value Y-Value
1 18.475750 GHz 47.231 dBpv/m 4 33.890750 GHz 52.314 dBuv/m
2 23.039750 GHz 47.611 dBuvY/m 5 38.496250 GHz 55.643 dBuv/m
3 26.913250 GHz 49.847 dBpv/m 6 39.179750 GHz 56.286 dBpv/m

| Function Result
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FCC ID: O2FM210SE

simultaneous transmission WLAN CH11 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uv/m) dB(uv/m) (dB) dB(uVv/m) (dB)
1171 41.9 36.1 74.0 -32.1 54.0 -17.9
2301 43.0 33.8 74.0 -31.0 54.0 -20.2
2383 46.9 41.1 74.0 -27.1 54.0 -12.9
2384 44.8 37.8 74.0 -29.2 54.0 -16.2
2483.5 49.7 44.1 74.0 -24.2 54.0 -9.8
2487 52.8 - 74.0 -21.2 54.0 -
2489 42.9 34.5 74.0 -31.1 54.0 -19.4
11894 49.7 41.7 74.0 -24.3 54.0 -12.3
16635 52.4 44.7 74.0 -21.6 54.0 -9.3
39919 56.2 51.8 74.0 -17.7 54.0 -2.2
Ref Level 97.00 dBv/m “ RBW 1 MHz
ALt 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep

TDF

PR Max - 2R Ma

1 Frequency Sweep

90 dBpY,

M1[1]|41.90 dBuV/m

1.170680 GHz
80 dBpY, M2[2H36.10 dBpv/me
74, nnt: dBpv/m 1.170680 GHz

70 dBp, ‘

i)

60 dBpY,
50 dBpY,

9
™

I - T e o, SPRPR

FNTIPN TRTIVTY RV RRTTyppTRY P s

'R " "
Al

L1 il | IPUR ) \
| ST TN | T TV ATATYNTY ) ¥ T WY e, m e
20 dBpy,
10 depy,
0 dBpv,
1.0 GHz 6000 pts 140.0 MHz 2.4 GHz
2 Marker Peak List
No | X-Value ¥-value No | X-Value Y-Value |
1 1.019480 GHz 39.566 dBuv/m 6 1.176520 GHz 41.361 dBuv/m
2 1.040020 GHz 40.925 dBpv/m 7 1.222250 GHz 40.711 dBuv/m
3 1.092280 GHz 39,896 dBuV/m 8 1.299950 GHz 39.444 dBuv/m
4 1.134280 GHz 40.394 dBuv/m 9 2.304680 GHz 42.687 dBuv/m
5 1.170680 GHz 41,898 dBuvV/m 10 2,383320 GHz 46,867 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | v-value | Function | Function Result
M1 1 1.17068 GHz 41.90 dBpV/m
M2 2 1.17068 GHz 36.10 dBpV/m
M3 1 2.38332 GHz 46.87 dBpV/m
M4 2 2.38332 GHz 41.12 dBpV/m
Ref Level 97.00 dBpv/m ® RBW 1 MHz
ALt 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep
TOF

1Pk Ma ZRm Ma;

1 Frequency Sweep

90 dBpY,

MB[1] [44.82 dBuv/m

a0 dBp,

‘ 23840480 G

2.3009620 Gl

Mi1[1] 42,97 dBpv/m

Hz

Hz

70 dBpY,

0 dBpY, ‘

]
54,000 dBpvin
50 dBpY,

. L PR TN ik

40 dBpY,
bt

M1
: n L.
L PN i Lepi Pt

20 dBpy,

dapy,

0 depy,

2
I

CF 2.31 GHz 6000 pts 22.0 MHz

I
Span 220.0 MHz

2 Marker Table
Type | Ref | Trc | X-Value | ¥Y-Value | Function
M1 1 2.300962 GHz 42.97 dBpV/m
M2 2.200962 GHz 33.81 dBpV/m

Function Result

2
M3 1 2.384048 GHz 44.82 dBpV/m
Md 2 2.384048 GHz 37.79 dBpV/m

3 Marker Peak List

No | X-Value | Y-Value No | ¥-Value
1 2.300962 GHz 42,968 dBuV/m 2 2.384048 GHz

Y-Value

44,819 dBuy/m

A e

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

File No. T41553-01-00WP, page 35 of 66

Rev. No. 4.0, 2015-04-15




CSA
Group

Ref Level 117.00 dBpi/m
10dB ® SWT

Att
TDF

1 Frequency Sweep

FCC ID: O2FM210SE

Offset 10.00 dB ® RBW 1 MHz
100 ms ® VYBW 3 MHz

Mode Auto Sweep

TPk Max -2

44.13 dBp¥/m

Frm M

M2[2]
110 dey 248350000 GHz
100 depv, Mi1] ‘49.74 dBpv/m
%W\ 248350000 GHz
90 depy, ! / \m\‘-
at "'v\
80 dBY, 7 W
74,000 dBv/m
70 depvrimfd h Y LYY
" law I
A L |
50 dBpY, o ;
Al areep N T]
40 dBpv, it i OV TR . T T
30 depv,
%=
20 depv,
2.45 GHz 6000 pts 5.0 MHz, 2.5 GHz
2 Marker Table
Type | Ref | Trc | X-Value v-value Function Function Result |
M1 1 2.4835 GHz 49.74 dBpV/m
M2 2 2.4835 GHz 44.13 dBpV/m
3 Marker Peak List
| X-Value | ¥-Value No | X-Value Y-Value

No
1

Ref Level 87.00 dBuv/m
ALt
TDF

1 Frequency Sweep

2.487254 GHz

52.756 dBLV/m

© RBW 1 MHz

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

1Pk Max

2Rm Ma

Type | Ref | Trc |
M1 1
M2 2

Ref Level 107.00 dBuv/m

2.48944 GHz
2.48944 GHz

42.85 dBpV/m
34.53 dBpv/m

“® RBW 1 MHz

M1[1] |42.85 dBuv/m
80 dBuY, T 2.489440 GHz
74.000 depy/m —
o— M2[2]34.53 dBpv/m
2.489440 GHz
60 dBpY,
| =0 co,
™ 1 " .
) S
il . o " "
20 dBpy,
10 dBy
o depy,
-10 depy,
2.4835 GHz 6000 pts 151.65 MHz 4.0 GHz
2 Marker Peak List
No | X-Value Y-value No | ®-Value Y-Value 3
1 2.489440 GHz 42.846 dBuv/m =
3 Marker Table
X-Value Y-Value Function Function Result |

@ Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
M1[1] [49.72 dBpv/m
100 depv. 11.893750 GHz
a0 dBpv, M2[2] |41.68 dBp¥/m
1.893750 GHz
20 depy,
70 dep,
60 depY,

£

54.000 dBpyv/m
I

50 dBpY,

—

Type | Ref | Trc |
M1 1

M2 2

11.89375 GHz
11.89375 GHz

49.72 dBpV/m
41.68 dBpV/m

") OPETRTTETY RO — " N e P

¥ !t - 'w‘ S

o, Al
30 dBpY,
20 dBpY,
10 dBpv;
4.0 GHz 16000 pts 800.0 MHz 12.0 GHz
2 Marker Peak List

No | ®-Value Y-Value No | X-Value Y-Value |

1 11.893750 GHz 49.722 dBuv/m
3 Marker Table
X-Value Y-Value Function Function Result

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440
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CSA
Group

Ref Level 81.20 dBuv/m
® Att
TDF

FCC ID: O2FM210SE

® RBW 1 MHz

0dB ® SWT 100 ms ® ¥BW 3 MHz

Mode Auto Sweep

TPk Max = 2Rm Max

1 Frequency Sweep

a0 dBpY,

MI[1][52.35 dBpv/m
16.635250 GHz

74.000 dBpy/m

M2[2] [44.68 dBuv/m

70 depv,

6.635250 GHz

60 dBpY,

Moo

Type | Ref | Trc |
M1 1

M2 2

16.63525 GHz
16.63525 GHz

52.35 dBpV/m
44.68 dBpV/m

30 dBpv,
12.0 GHz 12000 pts 600.0 MHZz 18.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No | X-Value Y-Value |
1 16.635250 GHz 52,347 dBuvV/m
3 Marker Table
X-Value Y-Value Function Function Result

Ref Level 81.20 dBpv/m
@ Att
TDF

® RBW 1 MHz

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPK Max

ZRm Ma

T Frequency Sweep

a0 dBpY,

75 depv/m

MI[1][56.24 dBpv/m
39.918750 GHz

74,000 dBpv/m

M2[2] [51.76 dBuv/m

70 depv,

39918750 GHz

65 dBpY,

60 dBpY,

55 dBpv/m
5

0 ey

3 Marker Table
Type | Ref | Trc |
M1 1

M2 2

CSA Group Bayern GmbH

X-Value
39.91875 GHz
39.91875 GHz

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY

Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9

481440

Y-Value Function
56.24 dBpV/m

51.76 dBpV/m

35 dBpy,
30 dBpy,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ¥-Value Y-value No | X-Value Y-Value |
1 18,454250 GHz 47.665 dBuV/m 3 39.918750 GHz 56,235 dBuv/m
2 33.873250 GHz 53.121 dBpv/m

Function Result
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A7\

FCC ID: O2FM210SE

simultaneous transmission WLAN CH36 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uVv/m) dB(uVv/m) (dB) dB(uv/m) (dB)
1395 44.2 34.1 74.0 -29.7 54.0 -19.9
6931 46.2 - 74.0 -27.8 54.0 -
11952 51.1 42.4 74.0 -22.9 54.0 -11.6
16686 52.1 43.1 74.0 -21.8 54.0 -10.9
39184 56.2 49.8 74.0 -17.8 54.0 4.2

Ref Level 37.00 dBpi//m
Att
TDF

® RBW 1 MHz

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

1PK Ma

T Frequency Sweep

ZRm Max

Ref Level 107.00 dBuv/m

& Att
TDF

M1[1][44.23 dBp¥/m
o0 B 1.394750 GHZ
o0 dayv M2[2]]34.12 dBp¥/m
74,000 dBy/m 1.394750 GHz
70 dBp,
60 dBpY,
50 dBpY, —
6
" 1
W%‘mn‘n IV AT TP YT p— eciinefbinnin, ri W el il ¥
N B | | n " " . ; U sk ool
» " "
e 1A T ST |.\.W -
20 dBpy,
10 dBpv,
o depy,
1.0 GHz 6000 pts 300.0 MHz 4.0 GHz
2 Marker Peak List
No | X-Value ¥-value No | X-Value Y-Value |
1 1.096750 GHz 39.070 dBuvV/m 4 1.394750 GHz 44,231 dBuv/m
2 1.286750 GHz 39.667 dBuvV/m 5 1.397750 GHz 42.815 dBpv/m
3 1.345750 GHz 42,741 dBuvV/m 6 3.683250 GHz 41,859 dBv/m
3 Marker Table
Type | Ref | Trc | X-Value ¥Y-Value Function Function Result
M1 1 1.39475 GHz 44.23 dBpv/m
M2 2 1.29475 GHz 24.12 dBpV/m

© RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

1 Frequency Sweep

100 depy,

1Pk Max
M3[1]

2Rm Ma
40.86 dBuV/m

5.350000 GHz

a0 dBpY,

a0 dBp,

laco

M1[11H40.82 dBpv/m
5.150000 GHz

70 dBpY,

60 dBpY,

I
dBpv/in

50 dBpY,

-y ) | i

e

"~
30 tBpY,

20 depv,

10 dBpv,

4.0 GHz

400.0 MHz, 8.0 GHz

16000 pts

2 Marker Peak List
No | %
1

3 Marker Table
Type | Ref | Trc |
M1 1

M2

~Value

5.165880 GHz
2 5.168880 GHz
3 5.178630 GHz

Y-Value
54.274 dBuv/m
62.253 dBpvV/m
§1.877 dBuvV/m

X-Value
5.190630 GHz
6.931380 GHz

Y-Value |
60.433 dBuv/m
46.190 dBv/m

| v-value |
40.82 dBpV/m
34.15 dBpV/m
40.86 dBpV/m

Function Function Result

2
M3 1
Md 2

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

35.39 dBpV/m
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CSA
Group

Ref Level 107.00 dBpv/m

& Att
TDF

1 Frequency Sweep

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

Type | Ref | Trc |
M1 1

M2 2

Ref Level 81.20 dBuv/m
[ Att
TDF

1 Frequency Sweep

11.952125 GHz
11.952125 GHz

“ RBW

0dB ® SWT 100 ms ® VBW 3 MHz

51.05 dBpV/m
42.42 dBpV/m

1 MHz
Mode Auto Sweep

100 dapy, M1[1] [51.05 dBpv/m
11.952125 GHz
M2[2] |42.42 dBpV/m
&0 dBpY, 1952125 GHz
60 dBpY, { i
54,000 dBpy/r
pm - ke . A
- . i G
0 dopim s
20 dBpY,
8.0 GHz 16000 pts 400.0 MHz 12.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No X-Value Y-Value |
1 11,952130 GHz 51,053 dBuv/m
3 Marker Table
X-Value ¥Y-Value | Function Function Result

1Pk Max = 2Rm Ma

20 dBpY,

MI[ 1T 52,13 dBpv/m
16.686250 GHz

74,000 dBpv/m

M2[2] [43.08 dBuv/m

70 dBpY,

6.686250 GHz

60 dBpY,

[

50 dBpY,

uz

Type | Ref | Trc |
M1 1

M2 2

Ref Level 81.20 dBpv/m

@ Att
TDF

16.68625 GHz
16.68625 GHz

52.13 dBpV/m
43.08 dBpv/m

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

e FY AR
LB gy Hfha t
30 depy,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List
No | X-Value Y-Value No X-Value Y-Value |
1 16.686250 GHz 52.133 dBpv/m
3 Marker Table
X-Value Y-value | Function Function Result

1Pk Ma ZRm Max

1 Frequency Sweep

80 dBpY, MI[1][56.21 dBpV/mr
39.184250 GHz
75 dBpv/m -
74.000 depv/m M2[2]]49.78 dBuv/m
70 dBpY, 39184250-GHz
65 dBpY,
60 dBpY, T

LM_H
50 dBpY, 1

3 Marker Table
Type | Ref | Trc |
M1 1

M2 2

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

X-Value
39.18425 GHz
39.18425 GHz

Y-Value
56.21 dBpV/m
49.78 dBpV/m

Function

File No

35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No X-Value Y-Value |
1 24.944750 GHz 49.604 dBuv/m 4 36.659250 GHz 53.306 dBuv/m
2 34.734750 GHz 52.511 dBpv/m 5 37.757250 GHz 53.705 dBuv/m
3 35.596250 GHz 53.244 dBuvV/m 6 39.184250 GHz 56,206 dBv/m

Function Result
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CSA
Group

A7\

FCC ID: O2FM210SE

simultaneous transmission WLAN CH40 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uVv/m) dB(uVv/m) (dB) dB(uv/m) (dB)
1396 42.9 38.7 74.0 -31.1 54.0 -15.3
7159 47.0 - 74.0 -27.0 54.0 -
11980 49.9 41.5 74.0 -24.1 54.0 -12.5
17968 52.7 44.0 74.0 -21.3 54.0 -10.0
39452 55.9 51.3 74.0 -18.1 54.0 -2.6

Ref Level 97.00 dBuiv/m ® RBW 1 MHz

Att
TDF

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

Ref Level 107.00 dBuv/m

& Att
TDF

© RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

M1[1][42.88 dBuv/m
a0 dBp 1.395750 GHZ
80 oy, M2[2]|38.72 dBuV/m

74.000 dBpy/m 1.895750 GHz
70 dBp,
60 dBpY,
50 dBpY,
4 @ 6
ger 7 " y L ; T ; TR
i ISP VY V% TR P e W
o N | U i J i . . Lhigpob sl
Wu.m |7 A T "
20 dBpy,
10 dBpv,
0 depy,
1.0GHz 6000 pts 300.0 MHz, 4.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No | X-Value Y-Value |
1 1.046750 GHz 40,225 dBuv/m 4 1.345750 GHz 42,831 dBuv/m
2 1.183250 GHz 40.719 dBuv/m 5 1.395750 GHz 42.885 dBuv/m
3 1.295750 GHz 40,396 dBuv/m 6 3.957250 GHz 42,426 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value Y-Value Function Function Result
M1 1 1.39575 GHz 42.88 dBpV/m
M2 2 1.39575 GHz 38.72 dBpV/m

1Pk Max

2Rm Ma

1 Frequency Sweep

M3[1] [41.39 dBpv/m

100 depy,

5.350000 GHz

MLE11H41.30-dBpv/m

a0 dBpY,

5.150000 GHz

a0 dBp,

70 dBpY,

60 dBpY,

I
54,000 dBpvm

50 dBpY,

i

3

—
30 dBpY,

20 depv,

10 dBpv,

4.0 GHz

16000 pts

400.0 MHz,

8.0 GHz

2 Marker Peak List
No |
1
2
3

3 Marker Table
Type | Ref | Trc |
M1 1

M2
M3

X-Value
5.202130 GHz
5.215630 GHz
5.218130 GHz

Y-Value
84.247 dBuv/m
50.962 dBpV/m
49,175 dBuv/m

| Y-Value
41.30 dBpV/m
34.51 dBpV/m
41.39 dBpV/m

X-Value
5.220130 GHz
7.158630 GHz

| Function

Y-Value |
47.995 dBuv/m
47.022 dBv/m

Function Result

[SIEEN]

Md

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHE

N - GERMANY

Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

35.02 dBpV/m

File No
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CSA
Group

Ref Level 107.00 dBpv/m
® Att
TDF

1 Frequency Sweep

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

Type | Ref | Trc |
M1 1

M2 2

Ref Level 81.20 dBuv/m

11.980375 GHz
11.980375 GHz

“ RBW

49.92 dBpv/m
41.52 dBpV/m

1 MHz

& Att

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TDF

100 dapy, M1[1] [49.92 dBpv/m
11.980375 GHz
M2[2] |41.52 dBpV/m
&0 dBpY, 1980375 GHz
60 dBpY, {
54,000 dBpy/m ]
i i & " "
"
RN =
20 dBpY,
8.0 GHz 16000 pts 400.0 MHz 12.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No | X-Value Y-Value |
1 11,980380 GHz 49,916 dBuv/m
3 Marker Table
X-Value ¥Y-Value | Function Function Result

1Pk Max

50 dBpY,

O e LT

1 Frequency Sweep 2Rm Ma
20 dBp, MI[1] {5265 dBpv/m
4,000 dBy 17.967750 GHz
. m
" M2[2] [43.96 dBpv/m
70 dBaY 7.967750 Grz
60 dBpY,
| mexoxoom &

iz

Type | Ref | Trc |
M1 1 17.96775 GHz

M2 2 17.96775 GHz

Ref Level 81.20 dBpv/m
@ Att
TDF

52.65 dBpV/m
43.96 dBpv/m

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

A s s ] T oA

i NG i
30 depy,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List

No | X-Value Y-Value No | X-Value Y-Value |

1 17.867750 GHz 52.645 dBpv/m
3 Marker Table

X-Value Y-value | Function Function Result

PR Ma

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440
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1 Frequency Sweep 2R Max
80 dBY, MI[1] 5587 dBpv/m
39.451750 GHz
75 dBpv/m
74,000 dep/m M2[2] 51.34 dBpV/m
70 dBpv, 39451750-GHz
65 dBpy,
60 dBpY, n
55 dB/m
3 4
50 dBpY, £
35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 18.117250 GHz 47.587 dBuv/m 4 28.745750 GHz 50.817 dBuv/m
2 20.596250 GHz 48.078 dBpv/m 5 33.878750 GHz 52.560 dBpv/m
3 26.961750 GHz 50,672 dBuvV/m 6 39.451750 GHz 55.874 dBv/m
3 Marker Table
Type | Ref | Trc | X-Value v-value Function | Function Result
M1 1 39.45175 GHz 55.87 dBpV/m
M2 2 39.45175 GHz 51.34 dBpV/m




CSA
Group

A7\

FCC ID: O2FM210SE

simultaneous transmission WLAN CH48 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uVv/m) dB(uVv/m) (dB) dB(uv/m) (dB)
1397 45.0 36.9 74.0 -29.0 54.0 -17.1
6752 49.5 - 74.0 -24.5 54.0 -
11659 49.4 41.4 74.0 -24.6 54.0 -12.6
16587 52.4 43.9 74.0 -21.5 54.0 -10.1
39348 56.0 49.7 74.0 -18.0 54.0 4.2

Ref Level 97.00 dBuiv/m ® RBW 1 MHz

Att 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep

TDF

TPk Max

ZRm Max

1 Frequency Sweep

M1[1][44.96 dBpv/m

a0 dBpY,

1.396750 GHz
M2[2]|36.85 dBuV/m

a0 dBp,

1.396750 GHz

74.000 dBpvm

70 dBp,

60 dBpY,

50 dBpY,

Elma

40 dBY,
‘&‘EH‘ i, T A
W ot

gy VT BT . o,

T
|

it

rre Ty

|
MMMW 2

g

20 dBpy,

10 dBpv,

0 depy,

1.0 GHz 6000 pts

300.0 MHz,

4.0 GHz

2 Marker Peak List
No | ¥-Value
1 1.046250 GHz
2 1.320250 GHz
3 1.355750 GHz

¥-value No
40,135 dBuv/m 4
40.579 dBuv/m 5
39,950 dBuv/m

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 1.39675 GHz

1.39675 GHz

Y-Value
44.96 dBpV/m

M2 2 36.85 dBpV/m

Ref Level 107.00 dBuv/m © RBW 1 MHz
[ Att 0dB ® SWT 100 ms ® VBW 3 MHz
TDF

Mode Auto Sweep

X-Value
1.396750 GHz
3.973750 GHz

Function

Y-Value
44,958 dBuv/m
41.762 dBuv/m

Function Result

1Pk Max

2Rm Ma

1 Frequency Sweep

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

M3[1] [41.20 dBpv/m
100 dBpv,
5.350000 GHz
90 dBpY, T M1[1]440.32 dBpV/m-
5.150000 GHz
50 dBpY,
70 dep, ‘
60 dBpY, i
54.000 dBp/m
50 dBpY,
’ | e .M!l S " ke el ' L" el o Mpleat
——r - o " ”
gy “
30 dBpY,
20 dBpv,
10 depv,
4.0 GHz 16000 pts 400.0 MHz 8.0 GHz
2 Marker Peak List
No | ®-Value Y-Value No X-Value Y-Value |
1 5.237880 GHz 86.030 dBuv/m 3 5.259130 GHz 49.156 dBuv/m
2 5.254380 GHz 53.870 dBpv/m 4 6.751630 GHz 46.498 dBLv/m
3 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result
M1 1 5.15 GHz 40.32 dBpV/m
M2 2 5.15 GHz 34.38 dBpV/m
M3 1 5.35 GHz 41.20 dBpV/m
M 2 5.35 z 35.16 dBpV/m
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Ref Level 107.00 dBpv/m ® RBW
® Att 0dB ® SWT 100 ms ® VBW
TDF

FCC ID: O2FM210SE

1 MHz

3MHz Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

Type | Ref | Trc |
M1 1 11.659125 GHz

M2 2 11.659125 GHz

Ref Level 81.20 dBuv/m
[ Att
TDF

49.35 dBpv/m
41.35 dBpV/m

© RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

100 dapy, M1[1] [49.35 dBpv/m
11.659125 GHz
M2[2] |41.35 dBpV/m
&0 dBpY, 1659125 GHz
60 dBpY, {
54,000 depv/m 1M1
KR O : - " -
s ; !
20 dBpY,
8.0 GHz 16000 pts 400.0 MHz 12.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No | X-Value Y-Value |
1 11.659130 GHz 49,351 dBuv/m
3 Marker Table
X-Value Y-Value Function Function Result

1 Frequency Sweep 1Pk Max = 2Rm Ma
80 dBpY, MI[I] 5244 dBpv/m
S 16.586750 GHz
M2[2] [43.87 dBuv/m
70 dBpv, 6.586750 GHz
60 dBpY,

50 dBpY,

Type | Ref | Trc |
M1 1 16.58675 GHz

M2 2 16.58675 GHz

Ref Level 81.20 dBpv/m
@ Att
TDF

52.44 dBpV/m
43.87 dBpv/m

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

Lkl
bl i L e
30 depy,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List
No | X-Value Y-Value No | X-Value Y-Value |
1 16.586750 GHz 52.438 dBpv/m
3 Marker Table
X-Value Y-value | Function Function Result

1 Frequency Sweep TPk Ma: 2R Max
80 dBpY, MI[1]]55:97 BV /i
39.348250 GHz

75 dBpv/m =

74.000 depv/m M2[2] [49.74 dBpv/m
70 dBpY, 39:348250-GHz
65 depY,
60 dBpY,

55 dBLV/m
50 dBpY,

TR b "
L o i g S e

N

Ll s

AT i

o P iytorgbpn
P N g i

e

umw""*rww

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 39.34825 GHz

M2 2 39.34825 GHz

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

Y-Value
55.97 dBpV/m
49.74 dBpV/m

Function |
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35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 30.173250 GHz 50.151 dBuv/m 4 36.743750 GHz 53.141 dBuv/m
2 33.829750 GHz 52.819 dBpv/m 5 38.312250 GHz 55.328 dBuv/m
3 34.611250 GHz 52,586 dBuvV/m 6 39348250 GHz 55.971 dBuv/m

Function Result




g @\ CSA
u\ Group

FCC ID: O2FM210SE

simultaneous transmission WLAN CH52 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dBV/m) | dB(V/m) | dB(uv/m) (dB) dB(uV/m) (dB)
1346 41.2 37.8 74.0 -32.8 54.0 -16.2
5423 51.7 43.9 74.0 -22.2 54.0 -10.1
11972 49.3 41.7 74.0 -24.7 54.0 -12.3
16714 52.1 43.4 74.0 -21.9 54.0 -10.6
39172 57.3 52.1 74.0 -16.7 54.0 -1.9
Ref Level 97.00 dBuv/m ® RBW 1 MHz
Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPKMaER — ZRm Max
M1[1][41.21 dBpv/m
a0 dBp 1.345750 GHZ
80 oy, M2[2]|37.79 dBuV/m
74,000 ey /m 1.345750 GHz
70 dBp,
60 dBpY,
50 dBpY,
. : ;
u yromy T ot
(T RNIN) yre kol o S e w
ot} | il 1 m , o i
ihwu_m I o R
20 dBpy,
10 dBpv,
0 depy,
1.0GHz 6000 pts 300.0 MHz, 4.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No | X-Value Y-Value |
1 1.076250 GHz 40,466 dBuv/m 3 3.,979750 GHz 41,207 dBuv/m
2 1.345750 GHz 41.208 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | ¥Y-Value | Function Function Result
M1 1 1.34575 GHz 41.21 dBpV/m
M2 2 1.34575 GHz 37.79 dBpV/m
Ref Level 107.00 dBuv/m © RBW 1 MHz
& Att 0OdB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPR Max = 2Rm Ma
100 duy, M5[1] [51.73 dBpv/m
5.422960 GHz
ﬁ M1[1] [40.62 dBpv/m
50 dBoy, 5.150000 GHz
0 dBpY, {
54,000 dBpvm 5
3 »
. s i el Wk " " .
N ; . Soed - o :
20 dBpY,
4.0 GHz 16000 pts 400.0 MHz 8.0 GHz
2 Marker Peak List
No X-Value Y-Value No X-Value Y-Value
1 5.227630 GHz 50,497 dBuv/m 6 5.271630 GHz 69,410 dBuv/m
2 5.232380 GHz 50.377 dBuv/m 7 5.276130 GHz 67.951 dBuv/m
3 5.241630 GHz 59.434 dBpv/m 8 5.280130 GHz 63.536 dBLv/m
4 5.246880 GHz 61,755 dBuv/m 9 5,289630 GHz 55,578 dBuv/m
5 5.261130 GHz 96.386 dBuV/m 10 5.422880 GHz 51.727 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | v-value | Function | Function Result
M1 1 5.15 GHz 40.62 dBpV/m
M2 2 5.15 GHz 34.49 dBpV/m
M3 1 5.35 GHz 41.31 dBpV/m
M4 2 5.35 GHz 35.07 dBpV/m
M5 1 5.42296 GHz 51.73 dBpV/m
M6 2 5.42296 GHz 43.82 dBpV/m
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CSA
Group

Ref Level 107.00 dBpv/m
® Att
TDF

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

Type | Ref | Trc |
M1 1 11.971875 GHz

M2 2 11.971875 GHz

“ RBW

Ref Level 81.20 dBuv/m
[ Att
TDF

0dB ® SWT 100 ms ® VBW 3 MHz

49.31 dBpv/m
41.66 dBpV/m

1 MHz
Mode Auto Sweep

100 dapy, M1[1] [49.31 dBpv/m
11.971875 GHz
M2[2] |41.66 dBpV/m
&0 dBpY, 1971875 GHz
60 dBpY, {
54,000 depv/m L]
W " — " ne ) "
20 dBpY,
8.0 GHz 16000 pts 400.0 MHz 12.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No X-Value Y-Value |
1 11,971880 GHz 49,306 dBuv/m
3 Marker Table
X-Value Y-Value Function Function Result

1 Frequency Sweep 1Pk Max = 2Rm Ma
20 dBpv, MI[1][52.06 dBpvV/m
S 16.713750 GHz
M2[2] [43.42 dBuv/m
70 dBpv, 6.713750 GHz
60 dBpY,

M1

50 dBpY,

ia e T e e e o N

M2

Type | Ref | Trc |
M1 1 16.71375 GHz

M2 2 16.71375 GHz

Ref Level 81.20 dBpv/m ® RBW
@ Att

TDF

0dB ® SWT 100 ms ® VBW 3 MHz

52.06 dBpV/m
43.42 dBpv/m

1 MHz
Mode Auto Sweep

30 depy,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List
No | X-Value Y-Value No X-Value Y-Value |
1 16.713750 GHz 52.064 dBpv/m
3 Marker Table
X-value Y-value Function Function Result

1Pk Ma ZRm Max

1 Frequency Sweep
80 depY,

MI[1] 57,27 dBpv/m
39,172250 GHz

75 dBpv/m

74,000 dBpv/m

M2[2] [52.07 dBpv/m

70 depv,

65 dBpY,

39172250 GHz

60 dBpY,

55 dBLV/m
50 dBpY, L]

it Ve

otV

o W

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 39.17225 GHz

M2 2 39.17225 GHz

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

v-value |
57.27 dBpV/m
52.07 dBpV/m

Function |
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il Lo i P p T R R gy e R
LU ety r
_"’ﬂ“"wm"‘“*‘"w"“‘”"w"m Lkl
35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No X-Value Y-Value |
1 21.035250 GHz 50.656 dBuv/m 4 31.136250 GHz 51.237 dBuv/m
2 21.037750 GHz 51.403 dBpv/m 5 31.969750 GHz 51.351 dBuv/m
3 27.019250 GHz 50,921 dBuv/m 6 39.172250 GHz 57.269 dBuv/m

Function Result




A7\

(@)=

FCC ID: O2FM210SE

simultaneous transmission WLAN CH60 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) | dBv/m) | dB(uv/m) (dB) dB(uV/m) (dB)
1396 43.9 38.5 74.0 -30.1 54.0 -15.5
11856 49.3 42.1 74.0 -24.7 54.0 -11.9
16571 52.1 43.4 74.0 -21.9 54.0 -10.5
39908 56.6 50.5 74.0 -17.4 54.0 -3.5
Ref Level 37.00 dBpi//m ©® RBW 1 MHz
Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
T Frequency Sweep TP Max =~ 2Rm Ma
M1[1][43.92 dBuv/m
o0 B 1.396250 GHZ
o0 dayv M2[2]|38.51 dBpv/m
74,000 dBy/m 1.396250 GHz
70 dBp,
60 dBpY,
50 dBpY, -
L ‘ {
i \FR.W.W_,‘ 1 TR | FWITEY 3 s . et
20 dBpy,
10 dBpw,
o depy,
1.0 GHz 6000 pts 300.0 MHz, 4.0 GHz
2 Marker Peak List
No | X-Value Y-value No | X-Value Y-Value |
1 1.015250 GHz 39,398 dBuvV/m S 1.295750 GHz 40,878 dBuv/m
2 1.046750 GHz 39.191 dBuv/m 6 1.396250 GHz 43.917 dBuv/m
3 1.068250 GHz 40,146 dBuV/m 7 1.469250 GHz 38,736 dBuv/m
4 1.186750 GHz 40.008 dBuv/m 8 3.938250 GHz 41.261 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | ¥Y-Value | Function | Function Result
M1 1 1.39625 GHz 43.92 dBpV/m
M2 2 1.29625 GHz 38.51 dBpV/m
Ref Level 107.00 dBpv/m ® RBW 1 MHz
® Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep PR Max = 2Rm Max
100 depy, M1[1] [38.96 dBpV/m
3 5.150000 GHz
a0 dBpY, M2[2H34.29 dBuv/m:
5.150000 GHz
80 dBpY,
70 dBpv,
60 dBpY, i
54,000 dBpvin
50 dBpY,
o ™ s . ' L S a " . m i
o 3 o ™ . -
30 0B,
20 dBpY,
10 dBpw,
4.0 GHz 16000 pts 400.0 MHz 8.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 5.287630 GHz 66.315 dBuv/m 6 5.314380 GHz 65.822 dBuv/m
2 5.289380 GHz 69,042 dBuv/m 7 5.316630 GHz 63,853 dBuv/m
3 5.299380 GHz 94.197 dBuv/m 8 5.318880 GHz 61.423 dBuv/m
4 5.310880 GHz 69.475 dBpv/m 9 5.321630 GHz 58.331 dBuv/m
S 5.311880 GHz 67,839 dBuV/m 10 5,323380 GHz 56,957 dBv/m
3 Marker Table
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 5.15 GHz 39.96 dBpV/m
M2 2 5.15 GHz 34.29 dBpV/m
M3 1 5.35 GHz 40.86 dBpV/m
Md 2 5.35 GHz 34.62 dBpV/m
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CSA
Group

Ref Level 107.00 dBpv/m
® Att
TDF

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

M1[1] [49.31 dBpv/m

100 depy,
11.856125 GHz
M2[2] |42.12 dBpV/m
&0 dBpY, 1856125 GHz
60 dBpY,

T
54.000 dBpv/m

20 dBpY,

8.0 GHz

16000 pts

400.0 MHz

12.0 GHz

2 Marker Peak List
No | ¥-Value
1 11.856130 GHz

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 11.856125 GHz

M2 2 11.856125 GHz

Ref Level 81.20 dBuv/m
[ Att
TDF

“ RBW
0dB ® SWT 100 ms ® VBW 3 MHz

Y¥-Value
49,310 dBuv/m

Y-Value
49.31 dBpV/m
42.12 dBpV/m

1 MHz
Mode Auto Sweep

X-Value

Function

Y-Value |

Function Result

1 Frequency Sweep 1Pk Max = 2Rm Ma
20 dBpv, MI[1][52.09 dBpvV/m
S 16.571250 GHz
M2[2] [43.44 dBuv/m
70 dBpv, 6.571250 GHz
60 dBpY,

50 dBpY,

3 Marker Table
Type | Ref | Trc | X-value
M1 1 16.57125 GHz

M2 2 16.57125 GHz

Ref Level 81.20 dBpv/m

Y-value
52.09 dBpV/m
43.44 dBpV/m

® RBW 1 MHz

Function

30 dBpy,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List
No | X-Value ~Value No X-Value Y-Value |
1 16.571250 GHz 52.091 dBpv/m 2 17.819750 GHz 52.051 dBuv/m

Function Result

@ Att 0dB = SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPk Ma: 2R Max
80 dBpY, MI[1]]56.58 dBV /A
39.908250 GHz

75 dBpv/m —

74,000 dep/m M2[2]7]50.47 dBpv/m
70 dBpY, 39°908250-GHz
65 depY,
60 dBpY, T
55 dBLYMT—— 1 ¢4 00p dep/m T 1
50 dBpY, | ,#"n.-‘u-‘n“”"’m%““‘

T

ST L _ n
w"‘wumnmrmﬂ"“ﬁw“l‘"W\wrlwmmw‘"“l"""«""\%Jﬂv‘n“"W.M“" g

P L T
il e

N L e
s bbbl 40

v M,“m,.wu\wmw?ﬂhm"‘u‘n” g

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 39.90825 GHz

M2 2 39.90825 GHz

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

Y-Value
56.58 dBpV/m
50.47 dBpV/m

Function

35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No X-Value Y-Value |
1 21.410250 GHz 47.817 dBuv/m 4 31.987750 GHz 50.533 dBuv/m
2 24.996750 GHz 49.790 dBpv/m 5 33.864250 GHz 52.193 dBuv/m
3 29.827750 GHz 50,405 dBuv/m 6 39.908250 GHz 56.583 dBv/m

| Function Result
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A7\

(@)=

FCC ID: O2FM210SE

simultaneous transmission WLAN CH64 and RFID

T Frequency Sweep

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uV/m) dB(uVv/m) (dB) dB(uVv/m) (dB)
1000 45.5 37.6 74.0 -28.4 54.0 -16.4
11944 49.6 41.2 74.0 -24.4 54.0 -12.8
16525 52.3 42.9 74.0 -21.6 54.0 -11.1
39752 56.5 51.7 74.0 -17.5 54.0 -2.3

Ref Level 97.00 dBpv/m ® RBW 1 MHz

Att 0dB ® SWT 100 ms ® VBW 3MHz Mode Auto Sweep

TOF

1Pk Max"=2ZRm Ma
M1[1][45.54 dBpv/m

%0 ey 1.000250 GHz

80 dBpY, M2[2]|37.62 dBp¥/m
74,000 dBuv/m 1.000250 GHz

70 dBp,

60 dBpY,

)50 depy,

dep, 4 3 t T
VWP PIETIRgRAY ) I ) -
o | I NN |

2=

Type | Ref | Trc |
M1 1

M2 2

Ref Level 107.00 dBpv/m
® Att
TDF

1 Frequency Sweep

1.00025 GHz
1.00025 GHz

0dB ® SWT 100 ms ® VBW 3 MHz

® RBW 1 MHz

45.54 dBpV/m
37.62 dBpV/m

Mode Auto Sweep

"
bar| oy 1 I : TR o, " Lot
A (M TRNOrTRT Wor TTTITO
ot
20 dBpy,
10 dBpw,
o depy,
1.0 GHz 6000 pts 300.0 MHz, 4.0 GHz
2 Marker Peak List
No | X-Value Y-value No X-Value Y-Value |
1 1.000250 GHz 45,538 dBuV/m 4 1.395250 GHz 39.736 dBuv/m
2 1.037250 GHz 39.923 dBuv/m 5 1.586250 GHz 38.565 dBuv/m
3 1.345750 GHz 41,069 dBuvV/m 6 3,935250 GHz 41,600 dBv/m
3 Marker Table
X-Value Y-Value Function Function Result

TPk Max = 2Rm Max

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440
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Jr—— M1[1][41.00 dBp¥/m
. 5.150000 GHz
a0 dBpY, M2[21133.88 dBpV/m-
5.150000 GHz
80 dBY,
70 dBpV, ‘
80 dBpv, |
54,000 dBv/m
50 dBpY, m "
. . L 3 }‘ . i n i L
e * i .
30 dBpY,
20 dBpv,
10 depy,
4.0 GHz 16000 pts 400.0 MHz 8.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No X-Value Y-Value |
1 5.284880 GHz 52.215 dBpv/m 6 5.292880 GHz 58.338 dBuv/m
2 5.285380 GHz 55,461 dBuvV/m 7 5.298130 GHz 66,072 dBuv/m
3 5.287380 GHz 54.408 dBpv/m 8 5.322880 GHz 95.691 dBuv/m
4 5.288130 GHz 52.971 dBpv/m 9 5.331880 GHz 69.672 dBLv/m
S 5.289630 GHz 53.054 dBuv/m 10 5.340630 GHz 57.947 dBuv/m
3 Marker Table
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 5.15 GHz 41.00 dBpV/m
M2 2 5.15 GHz 33.88 dBpv/m
M3 1 5.35 GHz 40.31 dBpV/m
M 2 5.35 GHz 34.04 dBpV/m




CSA
Group

FCC ID: O2FM210SE

Ref Level 107.00 dBpv/m ® RBW 1 MHz

® Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep

TDF

TPk Max = ZRm Max

1 Frequency Sweep

Ref Level 81.20 dBuv/m
[ Att
TDF

“ RBW
0dB ® SWT 100 ms ® VBW 3 MHz

1 MHz
Mode Auto Sweep

100 dapy, M1[1] [49.58 dBpv/m
11.943625 GHz
M2[2] |41.17 dBpV/m
&0 dBpY, 1943625 GHz-
60 dBpY, {
54,000 dBpy/m ML
" o - FR " JIRn i " L " el & W
E@Wﬁ =y - " ~
20 dBpY,
8.0 GHz 16000 pts 400.0 MHz 12.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No X-Value Y-Value |
1 11,943630 GHz 49,581 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value ¥Y-Value | Function Function Result
M1 1 11.943625 GHz 49.58 dBpV/m
M2 2 11.943625 GHz 41.17 dBpV/m

1 Frequency Sweep 1Pk Max = 2Rm Ma
20 dBpv, MI[1][52.33 dBpv/m

-~ 16.525250 GHz

. m
" M2[2] [42.88 dBpv/m

70 dep, 6.525250 GHz
60 dBpY,
. 7
50 dBpY,

M e

LAl
W

e i [
Y

Type | Ref | Trc |
M1 1

M2 2

Ref Level 81.20 dBpv/m
@ Att
TDF

16.52525 GHz
16.52525 GHz

52.33 dBpV/m
42.88 dBpv/m

® RBW 1 MHz

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

30 depy,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List
No | X-Value Y-Value No X-Value Y-Value |
1 16.525250 GHz 52.330 dBpv/m
3 Marker Table
X-Value Y-value Function Function Result

1 Frequency Sweep TPk Ma: 2R Max
80 dBpY, MI[1][56.48 dBpV/m
39.752250 GHz

75 dBpv/m =

74.000 depv/m M2[2] [51.65 dBpv/m
70 dBpY, 39752250 GHz
65 depY,
60 dBpY, T

55 dBLV/m
50 dBpY,

3 Marker Table
Type | Ref | Trc |
M1 1

M2 2

X-Value
39.75225 GHz
39.75225 GHz

Y-Value
56.48 dBpV/m
51.65 dBpV/m

Function

35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No X-Value Y-Value |
1 18.027750 GHz 47.351 dBuv/m 3 39.752250 GHz 56.481 dBuv/m
2 22.119750 GHz 48.270 dBpv/m

Function Result
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FCC ID: O2FM210SE

simultaneous transmission WLAN CH100 and RFID

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uV/m) dB(uVv/m) (dB) dB(uVv/m) (dB)
1356 44.1 34.2 74.0 -29.9 54.0 -19.7
11978 49.5 41.6 74.0 -24.5 54.0 -12.4
16519 52.1 43.8 74.0 -21.9 54.0 -10.2
39049 56.3 51.5 74.0 -17.7 54.0 -2.5

Ref Level 37.00 dBpi//m
Att
TDF

T Frequency Sweep

0dB ® SWT 100 ms ® VBW 3 MHz

© RBW 1 MHz
Mode Auto Sweep

TPK Wax
mM1[1][44.11

a0 dBpY,

1.355
M2[2]|34.23

ZRm Ma

dBpV/m
750 GHz
dBpV/m

80 dBpY,

1.355

750 GHz

74,00

dBpv/in

70 dBp,

60 dBpY,

50 dBpY, T

40 depv/nd

b Ak A bt

bl o

fo

A VIR IRy
e

i, g i

it el
W‘M‘.‘.m |
vy

I
sl gl

20 dBpy,

10 dBpv,

0 depy,

1.0 GHz

6000 pts

300.0 MHz,

4.0 GHz

2 Marker Peak List

No | ¥-Valu

3 Marker Table
Type | Ref | Trc |
M1 1

M2 2

Ref Level 107.00 dBpv/m

1 1.173750 GHz
2 1.295750 GHz

e Y-value
39,663 dBuV/m
40.775 dBuv/m

Y¥-Value
44.11 dBpV/m
34.23 dBpV/m

X-Value
1.35575 GHz
1.35575 GHz

® RBW 1 MHz

z
rwg

X-Value
1.355750 GHz
3.958750 GHz

Function

Y-value
44,107 dBuv/m
41.914 dBpv/m

Function Result

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

& Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep PR Max = 2Rm Max
100 depy, M3[1]|41.15 dBuV/m
5.725000 GHz
a0 dBpY, 2 M1[ 141,76 dBpV/m-
5.470000 GHz
80 dBpv,
70 dBpV, ‘
60 dBpY, i
54,000 dBpv/n
50 dBpY,
] 3 . o " R il
o VORI A " ™ i
e : e i " n - A
30 tepY,
20 dBpy,
10 depy,
4.0 GHz 16000 pts 400.0 MHz 8.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 5.483130 GHz 53.885 dBuv/m 6 5.511130 GHz 68.788 dBuv/m
2 5.484130 GHz 56,569 dBuv/m 7 5.512130 GHz 64,326 dBuv/m
3 5.486130 GHz 62.106 dBuv/m 8 5.514630 GHz 55.493 dBuv/m
4 5.488380 GHz 65.674 dBpv/m 9 5.515630 GHz 55.199 dBuv/m
S 5.499630 GHz 90,621 dBuv/m 10 5.518130 GHz 51,512 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value | v-value | Function | Function Result
M1 1 5.47 GHz 41.76 dBpV/m
M2 2 5.47 GHz 35.15dBpv/m
M3 1 5.725 GHz 41.15 dBpv/m
Md 2 5.725 GHz 34.97 dBpV/m
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Ref Level 107.00 dBpv/m
® Att
TDF

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

Type | Ref | Trc |
M1 1

M2 2

Ref Level 81.20 dBuv/m
[ Att
TDF

“ RI

11.977625 GHz
11.977625 GHz

0dB ® SWT 100 ms ® VBW 3 MHz

49.52 dBpv/m
41.57 dBpV/m

BW 1 MHz

Mode Auto Sweep

100 dapy, M1[1] [49.52 dBpv/m
11.977625 GHz
M2[2] |41.57 dBpV/m
&0 dBpY, 1977625 GHz
60 dBpY, {
54,000 depv/m Y,
— . PR il " n "
[ e snis
20 dBpY,
8.0 GHz 16000 pts 400.0 MHz 12.0 GHz
2 Marker Peak List
No | ¥-Value Y-Value No | X-Value Y-Value |
1 11,977630 GHz 49,519 dBuv/m
3 Marker Table
X-Value Y-Value Function Function Result

1 Frequency Sweep TPR Max = 2Rm Ma
20 dBp, MI[ 1] [52.05 dBpv/m
74,000 dBpv/) 16.519250 GHz
' Hm M2[2] [43.77 dBpv/m
70 dBuY, 6.519250 GHz
60 dBpY,
4—‘ ML
50 dBpY, Dokttt ot b T
M
30 dBpY,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List
No | X-Value Y-Value No | X-Value Y-Value |
1 16.519250 GHz 52.049 dBpv/m
3 Marker Table
X-value Y-value Function Function Result

Type | Ref | Trc |
M1 1

M2 2

Ref Level 81.20 dBpv/m
@ Att
TDF

0dB ® SWT 100 ms @ VI

16.51925 GHz
16.51925 GHz

52.05 dBpV/m
43.77 dBpv/m

® RBW 1 MHz

BW 3 MHz Mode Auto Sweep

1 Frequency Sweep TPk Ma: 2R Max
80 dBpY, M2[2] 5146 dBV/A
39.049250 GHz

75 dBpv/m =

74.000 depv/m MI1[1]7[56.30 dBpv/m
70 dBpY, 39-049250-GHz
65 depY,
60 dBpY, T

LﬂBLVEH
30 dBp,

L

e T N

P

Wwﬁwr‘mﬁ‘ L

st

AR g

L

3 "
i naso . gdt” N AR
i

e
LI

3 Marker Table

Type | Ref | Trc | X-Value
M1 1

M2 2

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

39.04925 GHz
39.04925 GHz

Y-Value
56.20 dBpV/m
51.46 dBpV/m

Function |
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35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 18.164250 GHz 48.440 dBuv/m 3 33.925750 GHz 53.238 dBuv/m
2 31.186250 GHz 51.176 dBpv/m 4 39.049250 GHz 56.302 dBv/m

Function Result
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A —74

simultaneous transmission WLAN CH116 and RFID

FCC ID: O2FM210SE

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uV/m) dB(uVv/m) (dB) dB(uVv/m) (dB)
3932 41.4 31.9 74.0 -32.6 54.0 -22.1
11976 49.6 41.5 74.0 -24.3 54.0 -12.5
16634 52.4 42.8 74.0 -21.6 54.0 -11.1
39491 56.2 50.3 74.0 -17.8 54.0 -3.6

©® RBW 1 MHz

Ref Level 37.00 dBpi//m
Att

TDF

T Frequency Sweep

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPK Max

ZRm Ma
M1[1][41.39 dBuv/m

a0 dBpY,

3.931750 GHz
M2[2]|31.85 dBpv/m

80 dBpY,

3.931750 GHz

74,000 dBpv/in

70 dBp,

60 dBpY,

50 dBpY,

T TR T T A i

, ™

L S

Lo

20 dBpy,

10 dBpv,

0 depy,

1.0 GHz

6000 pts 300.0 MHz, 4.0 GHz

2 Marker Peak List
No | ¥

3 Marker Table
Type | Ref | Trc |
M1 1

M2 2

& Att

Ref Level 107.00 dBpv/m

-value

1 1.076750 GHz
2 1.295750 GHz

X-Value
3.93175 GHz
3.92175 GHz

X-Value
3.931750 GHz

Y-value
39,686 dBuV/m 3
40.953 dBuv/m

Y-Value
41,386 dBuv/m

Y-Value Function Function Result
41.39 dBpV/m

31.85 dBpV/m

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TOF
1 Frequency Sweep PR Max = 2Rm Max
100 dBpy 4 M3[1]|39.89 dBuV/m
5.725000 GHz
a0 dBpY, M1[1|42.11 dBpv/m-
5.470000 GHz
80 dBpv,
70 dBpV,
60 dBpY, i
54,000 dBpv/n
50 dBpY, o
" ‘ o . N M3 R FRRRITHIY R FRRTTROPS
e P v Y T T A e "
30 BV,
20 dBpy,
10 depy,
4.0 GHz 16000 pts 400.0 MHz 8.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 5.558880 GHz 67.075 dBuv/m 6 5.592880 GHz 72.756 dBuv/m
2 5.564630 GHz 74.447 dBuvV/m 7 5.594630 GHz 73,380 dBuv/m
3 5.565630 GHz 74.495 dBuv/m 8 5.595380 GHz 72.440 dBuv/m
4 5.581380 GHz 100.635 dBpv/m 9 5.598380 GHz 70.947 dBuv/m
S 5.590130 GHz 77.701 dBuv/m 10 5,599130 GHz 69.859 dBLv/m
3 Marker Table
Type | Ref | Trc | X-Value v-value | Function | Function Result
M1 1 5.47 GHz 42.11 dBpV/m
M2 2 5.47 GHz 34.79 dBpV/m
M3 1 5.725 GHz 39.89 dBpV/m
M 2 5.725 GHz 34.06 dBpV/m
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Ref Level 107.00 dBpv/m
® Att
TDF

FCC ID: O2FM210SE

® RBW 1 MHz

0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPk Max = ZRm Max

1 Frequency Sweep

100 depy,

M1[1] [49.63 dBpv/m

11976375 GHz
M2[2] |41.51 dBuv/m

a0 dBpY,

a0 dBp,

1.976375 GHz

70 dBp,

60 dBpY,

el

54,000 dBpv/m

50 dBpY,

TR o)

e o L

P Ly

407 gB |V, i

™ oy

o

30 dBpY,

20 dBpy,

10 dBpv,

8.0 GHz

16000 pts

400.0 MHz,

12.0 GHz

2 Marker Peak List
No |

3 Marker Table
Type | Ref | Trc |
M1 1

M2 2

Ref Level 81.20 dBuv/m

X-Value
1 11,976380 GHz

X-Value
11.976375 GHz
11.976375 GHz

Y-Value
49,635 dBuv/m

Y-Value
49.63 dBpV/m
41.51 dBpV/m

© RBW 1 MHz

X-Value

Function

Y-Value |

Function Result

& Att

0dB ® SWT 100 ms ® VBW 3 MHz

TDF

Mode Auto Sweep

1 Frequency Sweep 1Pk Max = 2Rm Ma
20 dBpv, MI[1][52.39 dBpvV/m
74,000 daw 16.633750 GHz
. m
" M2[2] [42.83 dBpv/m
70 dBpY, 6.633750 GHz
60 dBpY,
[EH8

50 dBpY,

Type | Ref | Trc |
M1 1 16.63375 GHz

M2 2 16.63375 GHz

Ref Level 81.20 dBpv/m
@ Att
TDF

® RBW

0dB ® SWT 100 ms ® VBW 3 MHz

52.39 dBpV/m
42.83 dBpv/m

1 MHz
Mode Auto Sweep

30 depy,
12.0 GHz 12000 pts 600.0 MHz, 18.0 GHz
2 Marker Peak List
No | X-Value Y-Value No X-Value Y-Value |
1 16.633750 GHz 52.394 dBpv/m
3 Marker Table
X-value Y-value Function Function Result

1Pk Ma ZRm Max

1 Frequency Sweep
80 depY,

M2[2] 50,33 dBpv/m
39,490750 GHz

75 dBpv/m

74,000 dBpv/m

MI1[1][56.16 dBpv/m

70 depv,

65 dBpY,

39490750 GHz

60 dBpY,

55 dBLV/m
50 dBpY,

e R

i S R TR

wal Tepgrhes e

PN T P TR

i
oot

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 39.49075 GHz

M2 2 39.49075 GHz

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

v-value |
56.16 dBpV/m
50.33 dBpV/m

Function |
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i : P L iR g
il e
35 dBpy,
30 dBpv,
25 dBpy,
18.0 GHz 44000 pts 2.2 GHz 40.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No X-Value Y-Value |
1 31.228250 GHz 51.337 dBuv/m 4 35.295250 GHz 52.552 dBuv/m
2 31.850750 GHz 51.846 dBpv/m 5 36.694750 GHz 53.706 dBuv/m
3 33.882250 GHz 52,613 dBuvV/m 6 39.490750 GHz 56.160 dBv/m

Function Result
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FCC ID: O2FM210SE

simultaneous transmission WLAN CH140 and RFID

Att 0dB ® SWT 100 ms ® VBW 3
TDF

T Frequency Sweep

MHz  Mode Auto Sweep

Frequency Level PK Level AV Limit PK Margin PK Limit AV Margin AV
(MHz) dB(uVv/m) dB(uV/m) dB(uVv/m) (dB) dB(uVv/m) (dB)
1000 41.6 33.2 74.0 -32.4 54.0 -20.8
11897 49.0 40.9 74.0 -25.0 54.0 -13.1
16526 52.2 43.8 74.0 -21.7 54.0 -10.2
39293 56.3 51.8 74.0 -17.7 54.0 -2.1

Ref Level 97.00 dBpv/m ® RBW 1 MHz

TPK Max

2R

m Ma

Type | Ref | Trc |
M1 1 1.00025 GHz
1.00025 GHz

M2 2

41.62 dBpV/m
33.19 dBpV/m

M1[1][41.62 dBuv/m
o0 B 1.000250 GHZ
o0 dayv M2[2]|33.19 dBpv/m
74,000 dBy/m 1.000250 GHz
70 dBp,
60 dBpY,
50 dBpY,
: 4
B, x Rk h v e e ey
i uMmanL 1 IR T Y R B T Ty TR A A
it | s | \‘L . e ki b -
20 dBpy,
10 dBpw,
o depy,
1.0 GHz 6000 pts 300.0 MHz, 4.0 GHz
2 Marker Peak List
No | X-Value Y-value No | X-Value Y-Value |
1 1.000250 GHz 41,615 dBuv/m 3 1.913750 GHz 41,153 dBuv/m
2 1.354750 GHz 38.627 dBuv/m 4 3.266250 GHz 41.310 dBpv/m
3 Marker Table
X-Value Y-Value Function Function Result

CSA Group Bayern GmbH

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

Ref Level 107.00 dBpv/m ® RBW 1 MHz
® Att 0dB ® SWT 100 ms ® VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep PR Max = 2Rm Max
100 depy, M3[1]|52.72 dBuV/m
5.725000 GHz
90 dBpY, 4 M1[ 140,26 dBpV/m-
I 5.470000 GHz
80 dBpY,
70 dBpv, ‘ 1
60 dBpY, i
54,000 dBpvin »
50 dBpY,
) ML |y - " " " b " il
" R " o
o pinhie \ Tensidh "y - " " -
30 dBpY,
20 dBpY,
10 dBpw,
4.0 GHz 16000 pts 400.0 MHz 8.0 GHz
2 Marker Peak List
No | ®-Value ¥Y-Value No | X-Value Y-Value |
1 5.685630 GHz 51.379 dBuv/m 6 5.716380 GHz 68.840 dBuv/m
2 5.688880 GHz 60,220 dBuv/m 7 5.722130 GHz 60,613 dBuv/m
3 5.690130 GHz 66.450 dBuv/m 8 5.723130 GHz 59.404 dBuv/m
4 5.704880 GHz 88.203 dBpv/m 9 5.730130 GHz 52.050 dBpv/m
S 5.714880 GHz 70.878 dBuvV/m 10 5.731880 GHz 52,711 dBuv/m
3 Marker Table
Type | Ref | Trc | X-Value v-value | Function | Function Result
M1 1 5.47 GHz 40.26 dBpV/m
M2 2 5.47 GHz 34.77 dBpV/m
M3 1 5.725 GHz 52.72 dBpV/m
Md 2 5.725 GHz 47.21 dBpV/m
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Ref Level 107.00 dBpv/m
® Att
TDF

1 Frequency Sweep

FCC ID: O2FM210SE

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

TPK Max - 2Rm Max
M1[1] [49.00 dBpv/m

100 depy,

11.896875 GHz
m2[2] |40.85 dBuv/m

a0 dBpY,

1.896875 GHz

a0 dBp,

70 dBp,

60 dBpY,

54,000 dBpv/m

50 dBpY,

PJ !r;_ L :hlum

\ L

30 dBpY,

20 dBpy,

10 dBpv,

8.0 GHz

16000 pts 400.0 MHz,

12.0 GHz

2 Marker Peak List
No | ¥-Value
1 11.896880 GHz

3 Marker Table
Type | Ref | Trc | X-Value
M1 1 11.896875 GHz

M2 2 11.896875 GHz

“ RBW
0dB ® SWT 100 ms ® VBW

Ref Level 81.20 dBuv/m
[ Att
TDF

¥-Value
48,996 dBuv/m

Y-Value
49.00 dBpV/m
40.85 dBpV/m

1 MHz

3MHz Meode Auto Sweep

Function

X-Value

Y-Value |

Function Result

1 Frequency Sweep 1Pk Max = 2Rm Ma
20 dBpv, MI[1][52.23 dBpv/m

-~ 16.526250 GHz

. m
" M2[2] [43.79 dBpv/m

70 dep, 6.526250 GHz
60 dBpY,
[ — ¥
50 dBpY,

Type | Ref | Trc |
M1 1 16.52625 GHz

M2 2 16.52625 GHz

Ref Level 81.20 dBpv/m
@ Att
TDF

52.23 dBpV/m
43.79 dBpv/m

® RBW 1 MHz
0dB ® SWT 100 ms ® VBW 3 MHz

Mode Auto Sweep

- s e L i
i L i
30 depy,
12.0 GHz 12000 pts 600.0 MHz 18.0 GHz
2 Marker Peak List
No X-Value -Value No X-Value Y-Value
1 16.526250 GHz 52.231 dBpv/m
3 Marker Table
X-value Y-value Function Function Result

1Pk Ma ZRm Max

1 Frequency Sweep

80 dBpY,

M2[2] 51,84 dBpv/m
39,293250 GHz

75 dBpv/m

74,000 dBpv/m

MI1[1][56.31 dBpv/m
39:293256-6Hz

70 depv,

65 dBpY,

60 dBpY,

LM_H
0 dBpY,

5

35 dBpY,

30 dBp,

25 dBp,

18.0 GHz

44000 pts 2.2 GHz,

40.0 GHz

2 Marker Peak List
No | ®-Value
1 18.085750 GHz

3 Marker Table

Y-Value
48.427 dBuv/m 2

X-Value Y-Value

Function

Type | Ref | Trc |
M1 1

39.29325 GHz

M2 2 39.29325 GHz

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

56.31 dBpV/m
51.84 dBpV/m

X-Value
39.293250 GHz

Y-Value |
56.310 dBuv/m

Function Result
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FCC ID: O2FM210SE

Limit according to FCC Part 15, Section 15.209 and RSS-Gen, Section 8.9:

Frequency Field strength of spurious emissions Measurement distance
(MHz2) (LV/m) dB(uV/m) (metres)
0.009 - 0.490 2400/F(kHz) -- 300
0.490 - 1.705 24000/F (kHz) -- 30
1.705 - 30.0 30 29.5 30
30-88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3

The requirements are FULFILLED.

Remarks:
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FCC ID: O2FM210SE
5.3 Average radiated output power (WLAN 2.4 GHz Band)

For test instruments and accessories used see section 6 Part CPR 3.

5.3.1 Description of the test location

Test location: Anechoic chamber 1
Test distance: 3 metres

5.3.2 Photo documentation of the test set-up

5.3.3 Description of Measurement

The maximum peak radiated output power is measured using a spectrum analyzer following the procedure set out in
KDB 558074, item 9.2.2.6. The EUT is set in normal operating mode.
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FCC ID: O2FM210SE
5.3.4 Testresult

802.11, TX
continuous ping

Test results radiated

Paw (EIRP) Limit Margin

2400 MHz - 2483.5 MHz
(dBm) (dBm) (dB)

Lowest frequency: CH1
Tom | Voom 4.2 30.0 -25.8
Middle frequency: CH6

T hom | V hom 4.7 30.0 -25.4
Highest frequency: CH11
Tom | Voom 4.6 30.0 -25.4
Ref Level 23.00 dBm ® RBW 1 MHz
Att 30dB ® SWT 10 ms ® YBW 3 MHz Mode Sweep
TOF
10 di Tr1

0.
J}F’ e
=40 d
-50 d
60 d
-70d
CF 2.412 GHz 10000 pts 4.0 MHz, Span 40.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset Power |
Tx1 (Ref) 13.000 MHz 4.22 dBm
Tx Total 4.22 dBm
Ref Level 23.00 dBm @ RBW 1 MHz
Att 30dB ® SWT 10 ms ® VBW 3 MHz Mode Sweep
TDF

TRm Max

CF 2.437 GHz 10000 pts 4.0 MHz, Span 40.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset Power |
Tx1 (Ref) 13.000 MHz 4.65 dBm
Tx Total 4.65 dBm
CSA Group Bayern GmbH File No. T41553-01-00WP, page 58 of 66

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440 Rev. No. 4.0, 2015-04-15




@ )&

Ref Level 23.00 dBm
Att
TDF

® RBW 1 MHz

30dB ® SWT 10 ms ® VBW 3 MHz

FCC ID: O2FM210SE

Mode Sweep

CF 2,462 GHz 10000 pts Span 40.0 MHz
2 Result Summary None
Channel Bandwidth | Offset Power |
Txt (Ref) 13.000 MHz 4.51 dBm
Tx Total 4.51 dBm

The requirements are FULFILLED.

Remarks:

CSA Group Bayern GmbH
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FCC ID: O2FM210SE
5.4 Average radiated output power (WLAN 5 GHz Band)

For test instruments and accessories used see section 6 Part CPR 3.

5.41 Description of the test location

Test location: Anechoic chamber 1
Test distance: 3 metres

5.4.2 Photo documentation of the test set-up

L

R——— ((0'1-\\( « T w2

)

5.4.3 Description of Measurement

KDB 789033, Method SA-3. The EUT is set in normal operating mode.

CSA Group Bayern GmbH
Ohmestrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

The maximum peak radiated output power is measured using a spectrum analyzer following the procedure set out in
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5.4.4 Testresult

FCC ID: O2FM210SE

802.11, TX )
- - Test results radiated
continuous ping
P EIRP Limit Margi
5150 MHz - 5250 MHz avg (EIRP) m argin
(dBm) (dBm) (dB)
Lowest frequency: CH36
Tom | Voom 13.1 21.0 7.9
Middle frequency: CH40
Toom | Viom 14.3 21.0 6.7
Highest frequency: CH48
Tom | Voom 14.4 21.0 6.6
802.11, TX )
- - Test results radiated
continuous ping
P EIRP Limi Margi
5250 MHz - 5350 MHz avg (EIRP) mit argin
(dBm) (dBm) (dB)
Lowest frequency: CH52
Tom | Voom 14.5 24.0 9.5
Middle frequency: CH60
T nom | Vim 14.7 24.0 9.3
Highest frequency: CH64
Tom | Voom 13.8 24.0 -10.2
802.11, TX .
- - Test results radiated
continuous ping
P EIRP Limi Margi
5470 MHz - 5725 MHz avg (EIRP) mit argin
(dBm) (dBm) (dB)
Lowest frequency: CH100
Tom | Voom 12.6 24.0 11.4
Middle frequency: CH116
Tom | Viom 12.0 24.0 -12.0
Highest frequency: CH140
Tom | Voom 10.5 24.0 135

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440
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Ref Level 23.00 dBm

& RBW 1 MHz

FCC ID: O2FM210SE

Att 30dB  SWT 10 ms ® VBW 3 MHz Mode Sweep
TDF
20 d
10 o
od
-10 d
-20 dem
-40 d
-50 d
-60 d
04
CF 5.18 GHz 10000 pts 4.0 MHz, Span 40.0 MHz
2 Result Summary None
Channel Bandwidth | Offset Power |
Tx1 (Ref) 17.100 MHz 13.11 dBm
Tx Total 13.11 dBm
Ref Level 23.00 dBrm ® RBW 1 MHz
ALt 30dB  SWT 10 ms ® VBW 3 MHz Mode Sweep

TDF

-70 dl

CF 5.2 GHz 10000 pts 4.0 MHz, Span 40.0 MHz
2 Result Summary None
Channel Bandwidth | Offset Power |
Tx1 (Ref) 17.100 MHz 14.27 dBm
Tx Total 14.27 dBm

Ref Level 23.00 dBm
30dB  SWT 10 ms ® VBW 3 MHz

Att
TDF

©® RBW 1 MHz

Mode Sweep

-70 di

CF 5.24 GHz

10000 pts 4.0 MHz, Span 40.0 MHz

2 Result Summary

Nonhe

Channel Bandwidth Offset Power
Tx1 (Ref) 17.100 MHz 14.44 dBm
Tx Total 14.44 dBm

CSA Group Bayern GmbH

Ohmstrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440
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Ref Level 23.00 dBm ® RBW 1 MHz
Att 30dB  SWT 10 ms ® VBW 3 MHz
TDF

FCC ID: O2FM210SE

Mode Sweep

_70 4

CF 5.26 GHz 10000 pts 4.0 MHz, pan 40.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset Power |
Tx1 (Ref) 17.100 MHz 14.54 dBm
Tx Total 14.54 dBm
Ref Level 23.00 dBrm ® RBW 1 MHz
ALt 30dB  SWT 10 ms ® VBW 3 MHz Mode Sweep

TDF

-70 dl

CF 5.3 GHz 10000 pts 4.0 MHz, Span 40.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset Power |
Tx1 (Ref) 17.100 MHz 14.73 dBm
Tx Total 14.73 dBm
Ref Level 23.00 dBm ® RBW 1 MHz
Att 30dB  SWT 10 ms ® VBW 3 MHz Mode Sweep

TDF

-70 di

CF 5.32 GHz 10000 pts Span 40.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset Power |
Tx1 (Ref) 17.100 MHz 13.84 dBm
Tx Total 13.84 dBm

CSA Group Bayern GmbH
Ohmestrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440
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FCC ID: O2FM210SE

Ref Level 23.00 dBm @ RBW 1 MHz
Mode Sweep

Att 30dB ® SWT 10 ms ® VBW 3 MHz
TDF

04
CF 5.5 GHz 10000 pts 4.0 MHz, pan 40,0 MHz
2 Result Summary None

Channel Bandwidth Offset Power

Tx1 (Ref) 17.100 MHz 12.64 dBm

Tx Total 12.64 dBm

Ref Level 23.00 dBrm ® RBW 1 MHz
ALt 30dB ® SWT 10 ms ® VBW 3 MHz

TDF

Mode Sweep

Span 40.0 MHz

Ref Level 23.00 dBm
30dB ® SWT 10 ms ® VBW 3 MHz

Att Mode Sweep
TOF

-70 d
CF 5.58 GHz 10000 pts 4.0 MHz,
2 Result Summary None
Channel Bandwidth Offset Power |
Tx1 (Ref) 17.100 MHz 12.00 dBm
Tx Total 12.00 dBm
& RBW 1 MHz

-70 di

Span 40.0 MHz

CF 5.7 GHz 10000 pts 4.0 MHz,

2 Result Summary None
Channel Bandwidth Offset Power |
Tx1 (Ref) 17.100 MHz 10.51 dBm
Tx Total 10.51 dBm

CSA Group Bayern GmbH
Ohmestrasse 1-4 - 94342 STRASSKIRCHEN - GERMANY

Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440
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The requirements are FULFILLED.

Remarks:

FCC ID: O2FM210SE

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
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FCC ID: O2FM210SE

6 USED TEST EQUIPMENT AND ACCESSORIES

All test instruments used are calibrated and verified regularly. The calibration history is available on request.

Test ID Model Type

A4 ESCI
ESH2-Z5
N-4000-BNC
N-1500-N
ESH3-Z2
6430

CPR 3 FSW43
AFS5-12001800-18-10P-6
AFS4-01000400-10-10P-4
AMF-4F-04001200-15-10P
BBHA 9120 E 251
WBH2-18NHG
WHJS 1000-10EE
Sucoflex N-2000-SMA
WHK 3.0/18G-10EF
6430
SF104/11N/11N/1500MM
SF104/11SMA/11N/1500MM
SF104/11SMA/11N/1500MM

SER 2 ESVS 30
VULB 9168
NW-2000-NB
KK-EF393/U-16N-21N20 m
6430
KK-SD_7/8-2X21N-33,0M

SER 3 FSw43
JS4-18004000-30-5A
AMF-6D-01002000-22-10P
3117
BBHA 9170
WHJS 1000-10EE
WHK 3.0/18G-10EF
WHKX 7.5/18G-8SS
KMS102-0.2 m
SF104/11N/11N/300MM
6430
Ultimate 1000W
18N-20
NMS111-GL200SC01-NMS11
Bandpass Filter

CSA Group Bayern GmbH
Ohmstrasse 1-4 - 94342 STRASSKIRCHEN + GERMANY
Tel.:+49(0)9424-94810 - Fax:+49(0)9424-9481440

Equipment No.

02-02/03-15-001
02-02/20-05-003
02-02/50-05-138
02-02/50-05-140
02-02/50-05-155
02-02/50-13-014

02-02/11-15-001
02-02/17-06-002
02-02/17-13-002
02-02/17-13-003
02-02/24-05-006
02-02/24-08-002
02-02/50-05-070
02-02/50-05-075
02-02/50-05-180
02-02/50-13-014
02-02/50-13-015
02-02/50-13-016
02-02/50-13-017

02-02/03-05-006
02-02/24-05-005
02-02/50-05-113
02-02/50-12-018
02-02/50-13-014
02-02/50-15-028

02-02/11-15-001
02-02/17-05-017
02-02/17-15-004
02-02/24-05-009
02-02/24-05-014
02-02/50-05-070
02-02/50-05-180
02-02/50-07-010
02-02/50-11-020
02-02/50-13-008
02-02/50-13-014
02-02/50-16-004
02-02/50-17-003
02-02/50-17-012
02-02/50-17-019

Next Calib.

31/05/2018

16/05/2020

18/11/2019

07/04/2018

27/04/2018
27/04/2018

03/07/2018
12/04/2018

07/04/2018

10/05/2018
02/06/2018

Last Calib.

31/05/2017

16/05/2017

18/11/2016

07/04/2017

27/04/2017
27/04/2017

03/07/2017
12/04/2017

07/04/2017

10/05/2017
02/06/2015

Next Verif.

16/11/2017

21/10/2017

27/10/2017
27/10/2017

12/10/2017

09/12/2017

Last Verif.

16/05/2017

21/04/2017

27/04/2017
27/04/2017

12/04/2017

09/12/2016

File No. T41553-01-00WP, page 66 of 66

Rev. No. 4.0, 2015-04-15




		2017-07-19T11:11:07+0200
	Klaus Gegenfurtner
	I confirm the correctness and Integrity of this document


		2017-07-19T11:10:05+0200
	Willibald Probst
	I am the author of this document




